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List of Measurements and Examinations

DTS for WLAN
REPORT FCC RULE
DESCRIPTION LIMIT RESULT REMARK
SECTION RSS-210
15.247(a)(2)
3.1 6dB Bandwidth > 0.5MHz PASS -
A8.2(a)
15.247(b)
3.2 Peak Output Power < 30dBm PASS -
A8.4(4)
15.247(d)
3.3 Frequency Band Edges < 20dBc PASS -
A8.5
15.247(d)
3.4 Spurious Emission < 20dBc PASS -
A8.5
15.247(e)
35 Power Spectral Density < 8dBm/3kHz PASS -
A8.2(b)
15.207 Under limit
3.6 AC Conducted Emission 15.207(a) PASS -8.68 dB at
Gen7.2.2 0.1844 MHz
15.247(d) . : Under limit
37 Eﬁ]‘:‘sssrl‘;')'ger Radiated 15.209(a) PASS | -0.48dB at
A8.5 2483.47 MHz
15.203
3.16 15.247(b)(4) Antenna Requirement - PASS -
A8.4(6)
3.8 RSP-100 99% Bandwidth - - -
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Hybrid System for BT
REPORT FCC RULE
DESCRIPTION LIMIT RESULT REMARK
SECTION RSS-210
15.247() Dwell Time of Each <0.4secin
3.9 Channel 31.6sec period | TASS i
A8.3(1) "OSecp
15.247(b)
3.10 Peak Output Power < 30dBm PASS -
A8.4(4)
15.247(d)
3.11 Frequency Band Edges < 20dBc PASS -
A8.5
15.247(d)
3.12 Spurious Emission < 20dBc PASS -
A8.5
15.247(f)
3.13 Power Spectral Density | < 8dBm/3kHz PASS -
A8.3(2)
15.207 Under limit
3.14 AC Conducted Emission 15.207(a) PASS -8.68 dB at
Gen7.2.2 0.1844 MHz
15.247(d) . . Under limit
3.15 gma:‘sssrrc‘)':er Radiated 15.209(a) PASS | -4.00dB at
A8.5 2483.47 MHz
15.203
3.16 15.247(b)(4) Antenna Requirement - PASS -
A8.4(6)
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Receriver for WLAN and BT

REPORT
RSS-210 DESCRIPTION LIMIT RESULT | REMARK
SECTION

. Under limit
3.17 Gen7.22 | Conducted Powerline RSS-210 PASS -8.93 dB at
(Rx) table 2 limits 2 120 MHz
Under limit
3.18 /3 Radiated Emission (Rx) | . (>9-210 PASS | -4.52dB at

Gen7.2.2 table 3 limits
83.73 MHz
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1. General Description

1.1 Feature of Equipment Under Test

PRODUCT FEATURE & SPECIFICATION

Equipment Smartphone

Brand Name Palm

Model No. T850UNA

Frequency Range 2400 MHz ~ 2483.5 MHz
11 for WLAN

Number of Channels 79 for BT

. 5 MHz for WLAN
Channel Spacing 1 MHz for BT

Maximum Output Power to
Antenna

802.11b: 19.84 dBm
802.119: 21.22 dBm
GFSK: 1.11 dBm

EDR: 1.42 dBm
Antenna Type PIFA antenna with gain —1 dBi
Antenna Connector Type NA

Power Supply

DC 3.7V / AC 100~240V

Type of Modulation :

DSSS / OFDM / GFSK(1Mbps) / Tt/4-DQPSK(EDR 2Mbps) / 8-DPSK

(EDR 3Mbps)

DUT Stage :

Identical Prototype

Remark:

1. Two test samples (EUT) with different LCD Panel and Photo Camera are provided to this test.

2. The Bluetooth on this report is hybrid systems that employ a combination of both frequency hopping and

digital modulation techniques.
3. For WWAN features of this EUT, test report will be issued separately.

Page Number
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1.2 Basic Description of Equipment under Test

Smartphone 1 LCD Panel 1 + Photo Camera 1
Smartphone 2 LCD Panel 2 + Photo Camera 2
Brand Name / Model No. |Palm /3387WW(PMGO0501000P)
AC/DC Adapter Type No. 157-10107-00
Power Rating I/P: 100-240Vac, 47-63Hz;
O/P: 5 Vdc,1000mA
Brand Name Palm
Model No. 157-10105-00
Battery 1 P/N 35H00114-00M
Power Rating 3.7Vdc, 1500mAh
Type Li-ion
Brand Name Palm
Model No. 157-10105-00
Battery 2 P/N 35H00114-01M
Power Rating 3.7Vdc, 1500mAh
Type Li-ion
Brand Name Palm
Model No. 157-10105-00
Battery 3 P/N 35H00114-02M
Power Rating 3.7Vdc, 1500mAh
Type Li-ion
Earphone Brand Name / Model No. |Palm /3363WW, P/N: 180-10611-00
Signal Line Type 0.9 meter non-shielded cable without ferrite core
USB Cable Brand Name / Model No. |Palm/3403WW, P/N: 163-10274-00
Signal Line Type 1.8 meter non-shielded cable without ferrite core

Page Number
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1.3 Applied Standards

According to the specifications of the manufacturer, the EUT must complies with the requirements of the
following standards:

FCC 47 CFR Part 15, Subpart C 15.247

ANSI C63.4-2003
RSS-210
KDB 453039

Note:

1. Alltest items were verified and recorded according to the standards and without any deviation during the
test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B (DoC)
which is recorded in a separate test report.

1.4 Testing Facility

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Test Site Location | Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C

TEL: +886-3-3273456 / FAX: +886-3-3284978

Sporton Site No.

Test Site No.
CO04-HY 03CHO06-HY
FCC Designation No. TW1022
IC Registration No. 4086B-1

Page Number 1 30f179
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2. Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

For Modulation of DSSS / OFDM
Channel Frequency channel Frequency
(MHz) (MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
For Modulation of GFSK / EDR
Channel Frequency channel Frequency
(MHz) (MHz)
00 2402 40 2442
01 2403
02 2404 76 2478
77 2479
38 2440 78 2480
39 2441
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2.2 Pre-Scaned RF Power

a. Preliminary tests were performed in different data rate and recorded the RF power output in the
following tables.

b. The 802.11b/g data rate were set in 1Mbps and 6Mbps; and for Bluetooth, the data rate at 2Mbps;
were chosen to be tested, due to the highest RF output power.

RF Power (dBm)
Frequency
Channel (MH2) At 802.11b DSSS Data Rate
z
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
01 2412 19.32 19.38 19.34 19.34
06 2437 19.67 19.65 19.68 19.74
11 2462 19.84 19.76 19.81 19.76
RF Power (dBm)
Frequency At 802.11g OFDM Data Rate
Channel
(MHz) 6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
01 2412 20.94 20.87 20.35 20.32 19.62 19.37 18.14 17.33
06 2437 21.17 21.11 20.77 20.56 19.99 19.64 18.78 17.88
11 2462 21.22 21.17 20.84 20.67 20.02 19.68 18.47 18.20
RF Power (dBm)
Frequency
Channel GFSK TT/4-DQPSK 8-DPSK
(MHz)
1Mbps 2Mbps 3Mbps
00 2402 -0.71 -0.25 -2.2
39 2441 0.62 1.07 -0.76
78 2480 1.11 1.42 -0.17
c. The EUT is programmed to transmit signal continuously for all testings.
Page Number :50f179
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2.3 Test Mode

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration operated
in a manner tended to maximize its emission characteristics in a typical application.

Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.
Pre-scaned tests were conducted to determine the final configuration from all possible combinations. The
following tables are showing the test modes as the worst cases and recorded in this report.

RF Conducted Test / Radiated Emission

Frequency Modulation Data Rate Channel
DSSS 1Mbps 01, 06, 11

Below 1GHz
OFDM 6Mbps 01, 06, 11
DSSS 1Mbps 01, 06, 11

Above 1GHz
OFDM 6Mbps 01, 06, 11

Therefore spurious below 1GHz, only the data of Ch1l for DSSS , and Ch06 for OFDM are shown, and
above 1GHz, three channels are shown.

RF Conducted Test / Radiated Emission

Modulation Data Rate Channel
Below 1GHz T1/4-DQPSK 2Mbps 00, 39, 78
Above 1GHz TU/4-DQPSK 2Mbps 00, 39, 78

Therefore spurious below 1GHz, only data of Ch39 is shown for FHSS.

Transmitter Conducted Emission
Mode Configuration

1 Sample A: BT Link + WLAN Link + GPS Rx + Adapter + Camera + Battery 1 + Earphone

2 Sample B : BT Link + WLAN Link + GPS Rx + Adapter + Camera + Battery 2 + Earphone

3 Sample B : BT Link + WLAN Link + GPS Rx + Adapter + Camera + Battery 3 + Earphone

Remark: Two test samples with different LCD Panel and Photo Camera are provided to the test.
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Receiver Conducted Emission
Mode Configuration

1 Sample A : GSM850 Idle+ BT Idle + WLAN Idle + GPS Rx + Adapter + Photo Camera 1 + Battery 1 + Earphone

2 Sample A: PCS1900 Idle + BT Idle + WLAN Idle + GPS Rx + Adapter + MPEG 4 + Battery 2 + Earphone

3 Sample A: EDGE1900 Idle + BT Idle + WLAN Idle + GPS Rx + USB Link + MPEG 4 + Batter 3 + Earphone

4 Sample A: WCDMA1900 Idle + BT Idle + WLAN Idle + GPS Rx + Adapter + MPEG 4 + Battery 2 + Earphone

5 Sample A: HSDPA1900 Idle + BT Idle + WLAN Idle + GPS Rx + Adapter + MPEG 4 + Battery 2 + Earphone

6 Sample B : PCS1900 Idle + BT Idle + WLAN lIdle + GPS Rx + Adapter + MPEG 4 + Battery 2 + Earphone

Receiver Radiated Emission
Mode Configuration

1 Sample A: GSM850 Idle + BT Idle + WLAN Idle + GPS Rx + Adapter + Photo Camera 1 + Battery 1 + Earphone

2 Sample A: PCS1900 Idle + BT Idle + WLAN Idle + GPS Rx + Adapter + MPEG 4 + Battery 1 + Earphone

3 Sample A: EDGES850 Idle + BT Idle + WLAN Idle + GPS Rx + USB Link + Photo Camera 1 + Battery 1 + Earphone

4 Sample A: WCDMABS8S50 Idle + BT Idle + WLAN Idle + GPS Rx + USB Link + Photo Camera 1 + Battery 1 +

Earphone

5 Sample A : HSDPAS850 Idle + BT Idle + WLAN Idle + GPS Rx + USB Link + Photo Camera 1 + Battery 1 +

Earphone

6 Sample B : HSDPAS850 Idle + BT Idle + WLAN Idle + GPS Rx + USB Link + Photo Camera 2 + Battery 2 +

Earphone

7 Sample B : HSDPA850 Idle + BT Idle + WLAN Idle + GPS Rx + USB Link + Photo Camera 2 + Battery 3 +

Earphone

Remark: Two test samples with different LCD Panel and Photo Camera are provided to the test.
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2.4 Ancillary Equipment List

Item Equipment Trade Name | Model Name FCC ID Data Cable / Power Cord
1 | Base Station R&S CMU 200 N/A Unshielded, 1.8m
2 | BT Base Station Anritus 8852A N/A Unshielded, 1.8m
3 | GPS Station T&E GP-50 N/A Unshielded, 1.8m
4 | Bluetooth Earphone | Engotech ET-BH111 PQY471087 N/A
AC I/P: Unshielded, 1.2m
5 | Notebook DELL D400 E2K24GBRL
DC O/P: Shielded, 1.8m
6 | (RS-232)Mouse State MS-303 FCC DoC Unshielded, 1.2m
7 | iPod Apple A1199 DoC Shielded, 1.2m
8 | Mobile Phone Sony Ericsson | W810i PY7AF052051 | N/A
2.5 RF Utility

The programmed RF Utility “BT Test” and “WLAN Router” is installed in EUT to provide channel
selection, power level, data rate and the application type. RF Utility can send transmitting signal for all
testing.
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2.6 Connection Diagram of Test System

<Tx Radiated Emission> for DSSS / OFDM

Adapter &
[ 1= ﬂ

120V 1 BOHz

<Tx Radiated Emission > for GFSK / EDR

Dipale
Artenna
0

Adapter A
[ ﬂ

l I & o]

Base Station

120vac § GOHz
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<Tx Conducted Emission> Mode 1~2

1200 B0Hz
[ 1?
J =
Adapter Dipole
Mabile Phone EUT Artenna
Dipole
Antenna
Lo
Lo =
Earphone A
WLAN AP
LN

=PS Base Station
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<Rx Phone with Adapter Mode>

Dipale
Antenna

Earphone
Dipole Cipale
Antenna
5 Antenna WLAN &P
Adapter | g7 @I i, o

i BT Earphone
5

12007 B0H= . [Fo0] &

GPS Base Station 35 Base Station

4

<Rx Phone with USB Mode>

Dipole
iFod Antenna

Mouse |I|
Earphone

Antenna Aritenria WLAH AP
7]
Adapter
ELT L —- "
MB - BT E arphone
L_/l )
LsB

12007 60HZ & o] . o)
GPS Base Station GSM Base Station

Page Number 111 of 179



woras FCC [ |IC Test Report Report No. : FR811107-02

3. Test Result
3.1 6dB Bandwidth Measurement

3.1.1 Limits of 6dB Bandwidth Measurement
The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedure
1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak

power minus 6dB.

3.1.4 Test Setup

L 1o
EUT
Spectrum Analyzer
3.1.5 Test Result
Modulation Type: DSSS Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity :  47~48%
Frequency 6dB Emission bandwidth Min. Limits :
Channel Pass/Fail
(MHz) (MHz) (MHz)
01 2412 10.08 0.5 Pass
06 2437 10.08 0.5 Pass
11 2462 10.08 0.5 Pass

Page Number 1 12 of 179




woras FCC [ |IC Test Report Report No. : FR811107-02
DSSS_CHO1
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.31 dB
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 10.080000000 MHz
20 Offset 179 dB Marker| 1 [T1
3132 dBm
10 2| 406960hoo cuz [N
D1 7.94] dBm
o AN MM g, 2
A
MAXH]| " D2 1.94W 17 e
W LVL
L-10 Vi
200/ \%\J
Y30
3DB
L-a0
-50
L-60
=70
Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 27.MAR.2008 14:43:11
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DSSS_CHO06

® *RBW 100 kHz Delta 2 [T1 ]

*VBW 100 kHz -0.89 dB

Ref 20.5 dBm *Att 20 dB *SWT 500 ms 10.080000000 MHz
20 Offset 1719 dB Marker| 1 [T1

3. 94 dBm

1o 2431960000 cuz|EN

D1 8.28| dBm

Wi

3DB

r-40

F-50

r-60

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 27.MAR.2008 14:44:13
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DSSS_CH11
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -1.17 dB
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 10.080000000 MHz
20 Offget 1719 dB Marker| 1 [T1

3197 dBm

10 2l 456960000 cuz|EM
D1 8.27] dByp

-
V]

LVL

=
=
-

~-30

3DB

—-40

=50

=60

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 27.MAR.2008 14:45:04
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Modulation Type: OFDM Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency 6dB Emission bandwidth Min. Limits :
Channel Pass/Fail
(MHz) (MHz) (MHz)
01 2412 16.36 0.5 Pass
06 2437 16.36 0.5 Pass
11 2462 16.36 0.5 Pass
Page Number : 16 of 179
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OFDM_CHO1
% *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.67 dB
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHz
20 Offset 17/9 dB Marker| 1 [T1
-1/17 dBm
1o 2|.403800000 cuz |EM
D1 4.43| dBp
: 2
== .I\Amj\/'\.\mﬂﬂw p L albard g,
D2 -1.57 dBn I hd hut LVL

—
//‘

—-30

3DB

—-40

=50

—-60

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 27.MAR.2008 15:58:21
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OFDM_CHO06
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.76 dB
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHz
20 Offset 1719 dB Marker| 1 [T1
-0l83 dBm
10 2| 428800000 cuz|EM
D1 4.87| dB
== 1 M)l I T R
l o ‘M\A_ ARV N _M‘\’jMAM'\A/‘\N —
—-20
l-30
3DB
| -a0
50
l-60
—-70
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 27.MAR.2008 15:49:46
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OFDM_CH11
% *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.27 dB
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 16.360000000 MHzZ
20 Offget 1719 dB Marker| 1 [T1
-0f29 dBm
10 2l a53800b00 cuz|EM
D1 4.9 [@Bm
: 2
=2 el Alosda sl bbb,
— A D2 -[I.1I dBm L' LVL
==-20
+-30
3DB
F-40
-50
F-60
—=70
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 27.MAR.2008 15:51:55
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3.2 Peak Output Power Measurement

3.21

3.2.2

3.2.3

3.24

Limit of Peak Output Power Measurement

The maximum peak output power of the intentional radiator shall not exceed 30 dBm.

If transmitting antenna of directional gain greater than 6dBi are used the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the

directional gain of the antenna exceeds 6 dBi.

Measuring Instruments

See list of measuring instruments of this test report.

Test Procedure

The antenna port of the EUT was connected to a peak power meter for WLAN measurement,
according to the Measurement of Digital Transmission Systems Operating under Section 15.247
March 23, 2005. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

Test Setup

Lo

EUT Power Meter / Spectrum Analyzer
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3.2.5 Test Result

Modulation Type: DSSS Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency Measured Output Power Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
01 2412 19.32 30 Pass
06 2437 19.67 30 Pass
11 2462 19.84 30 Pass
Modulation Type: OFDM Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity :  47~48%
Frequency Measured Output Power Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
01 2412 20.94 30 Pass
06 2437 21.17 30 Pass
11 2462 21.22 30 Pass
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3.3 Band Edges Measurement

331

3.3.2

3.3.3

3.34

Limit of Band Edges Measurement

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the

desired power.

Measuring Instruments

See list of measuring instruments of this test report.

Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 kHz bandwidth from band edge.

3. The band edges were measured and recorded.

Test Setup

Lo

EUT
Spectrum Analyzer
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3.3.5 Test Result
Modulation Type : DSSS Temperature : 28~29
Channel : 01 Relative Humidity : 47~48%
Test Engineer : Darren Lin
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 61.96 -12.04 74.00 61.86 31.86 3.92 35.68 100 0 Peak
2389.99 52.43 -1.57 54.00 52.33 31.86 3.92 35.68 129 12 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 56.17 -17.83 74.00 56.07 31.86 3.92 35.68 100 0 Peak
2389.99 45.81 -8.19 54.00 45.71 31.86 3.92 35.68 124 178 Average
Modulation Type : DSSS Temperature : 28~29
Channel : 11 Relative Humidity : 47~48%
Test Engineer : Darren Lin
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

2487.65 59.80 -14.20 74.00 59.47 31.98 4.05 35.70 100 0 Peak
2487.65 52.81 -1.20 54.00 52.45 32.00 4.05 35.70 156 26 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark

Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2488.22 51.56 -22.44 74.00 51.23 31.98 4.05 35.70 100 0 Peak
2488.22 43.50 -10.51 54.00 43.14 32.00 4.05 35.70 100 179 Average
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DSSS_CHo1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.39 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.397000000 GHz

20 Offget 1719 dB

~10

t——— D1 7.6 [dBm
==

Lo /M v LVL
L-10 !

D2 -12.4 daBh I

—-20

Ay

—=70

Fl

Center 2.368 GHz 10 MHz/ Span 100 MHz

Date: 27.MAR.2008 14:47:27
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DSSS_CH11
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -43.46 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.488000000 GHz

20 Offget 1719 dB

2
D1 8.05/ dBm
b d
'l
0 v (M LVL
~-10 1
D2 -11.95|dBm
~-20

BERP
LT

—-50

—=70

Fl

Center 2.506 GHz 10 MHz/ Span 100 MHz

Date: 27.MAR.2008 14:46:14
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Modulation Type :

OFDM

Temperature : 28~29
Channel : 01 Relative Humidity : 47~48%
Test Engineer : Darren Lin
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2390.00 72.44 -1.56 74.00 72.34 31.86 3.92 35.68 100 0 Peak
2390.00 47.84 -6.16 54.00 47.74 31.86 3.92 35.68 100 17 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2390.00 68.93 -5.07 74.00 68.83 31.86 3.92 35.68 100 0 Peak
2390.00 44.35 -9.65 54.00 44.25 31.86 3.92 35.68 107 233 Average
Modulation Type : OFDM Temperature : 28~29
Channel : 11 Relative Humidity : 47~48%
Test Engineer : Darren Lin
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

2483.47 73.29 -0.71 74.00 72.96 31.98 4.05 35.70 100 0 Peak
2483.47 53.52 -0.48 54.00 53.19 31.98 4.05 35.70 144 51 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark

Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuVIim)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.66 70.47 -3.53 74.00 70.14 31.98 4.05 35.70 100 0 Peak
2483.66 48.74 -5.26 54.00 48.41 31.98 4.05 35.70 100 224 Average
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OFDM_CHO01
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.38 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.399600000 GHz

20 Offset 17(9 dB

L1o [ 2 |

D1 4.31| dBm

== |, MU INEY

( U \ LVL

D2 -15.69 dBm = /

-20 "

wﬁby 3DB
A

=70

El

Center 2.371 GHz 10 MHz/ Span 100 MHz

Date: 27.MAR.2008 15:54:04
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OFDM_CH11
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -29.59 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.483600000 GHz

20 Offset 17(9 dB

10

D1 4 86| dBm
0 “"J \ LVL
L-10

D2\\115.l4 dBm

=20
ML
4

3DB

r-50

=70

Center 2.503 GHz 10 MHz/ Span 100 MHz

Date: 27.MAR.2008 15:52:55
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3.4 Spurious Emission Measurement

3.4.1 Limit of Spurious Emission Measurement
All harmonics/spurs must be at least 20 dB down from the highest emission level within the

authorized band.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Setthe RBW of spectrum analyzer to 100kHz, VBW > RBW, scan up through 10th harmonic. All
harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band as measured with a 100 kHz RBW.

3.4.4 Test Setup

Lo

EUT
Spectrum Analyzer
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3.45 Test Result
Modulation Type : DSSS Temperature : 28~29
Channel : 01 Relative Humidity : 47~48%
Test Engineer : Darren Lin
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.66 dBm
Ref 12 dBm *Att 20 dB *SWT 760 ms 2.412001960 GHz
10 ££ + T 5—aB
[ A |
-0
[vIEw|
F-10 51 -11.54 dBm L
--20
F-30
l-40
3DB
-50 |
WMWWWWW Sl
L-60
—-70
--80
Start 10 kHz 299.999 MHz/ Stop 3 GHz
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.17 dBm
Ref 12 dBm *Att 20 dB *SWT 6 s 2.392000000 GHz
~-10 ££ = = S—aB
[ 2 |
-0
IEW|
| _10 LVL
D1 -11.[83 dBm
—-20
—-30
N MWW«JMW
‘Vj 3DB
o WPWMWW
--60
—-70
--80
Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Modulation Type : DSSS
Channel : 06

Test Engineer : Darren Lin

% *RBW 100 kHz
*VBW 300 kHz

Temperature : 28~29
Relative Humidity : 47~48%

Marker 1 [T1 ]
8.88 dBm

Ref 12 dBm *“Att 20 dB *SWT 760 ms 2.436001880 GHz
[lo—effhet—35lc4an
—0
|- LVL
10 D1 -11.12 dBm
F-20
F-30
F-40
3DB

—-60

Start 10 kHz 299.999 MHz/

@ *RBW 100 kHz
*VBW 300 kHz

Ref 12 dBm *Att 20 dB *SWT 6 s

Stop 3 GHz

Marker 1 [T1 ]
9.22 dBm
2.392000000 GHz

~10

th
th
@
[v1]

LVL

=10 DI =10- aBm

--20

I-70

--80

Start 1 GHz 2.4 GHz/

Stop 25 GHz
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Modulation Type : DSSS Temperature : 28~29
Channel : 11 Relative Humidity : 47~48%
Test Engineer : Darren Lin
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.09 dBm
Ref 12 dBm *Att 20 dB *SWT 760 ms 2.460001800 GHz
[10—efthet—as5{5—asn e
[ 2 |
o
IEW]|
L _10 LVL
D1 -11.[91 dBm
--20
--30
-40
L 3DB
-50
WWWWWW OV
--60
--70
--80

Start 10 kHz

299.999 MHz/

Stop 3 GHz

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 9.04 dBm
Ref 12 dBm *Att 20 dB *SWT 6 s 2.440000000 GHz
F10—@ffpet—391 5B
o
IEW]|
L LVL
10 DT -10.96 dBm

I--20
-30
» rAquw

rk/ LJ 3DB

I-70

—-80

Start 1 GHz

2.4 GHz/

Stop 25 GHz
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Modulation Type : OFDM Temperature : 28~29
Channel : 01 Relative Humidity : 47~48%
Test Engineer : Darren Lin
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 5.84 dBm
Ref 12 dBm *Att 20 dB *SWT 760 ms 2.412001960 GHz
10 ££ £ e 5—daB l'
[ 2 |
o
1w}
L _10 LVL
D1 -14 .16 dBm

—-70

Start 10 kHz 299.999 MHz/ Stop 3 GHz

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.59 dBm

Ref 12 dBm *Att 20 dB *SWT 6 s 2.392000000 GHz

10 offbet —19]5 aB I

T =

=y
g

L _10 LVL

D1 -16.41 dBm

—-50

Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Modulation Type : OFDM Temperature : 28~29
Channel : 06 Relative Humidity : 47~48%
Test Engineer : Darren Lin
% *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz 5.31 dBm
Ref 12 dBm *Att 20 dB *SWT 760 ms 2.436001880 GHz
~10 ££ £ == S5—aB-
1
A 4
[ A |
o
L 10 LVL
D1 -14./69 dBm
F-20
F-30
-40
3DB
F-50
[ e MAAAMARANGN A, K “MM%’MWLMMW M i
-60
—-70
—-80
Start 10 kHz 299.999 MHz/ Stop 3 GHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.33 dBm
Ref 12 dBm *Att 20 dB *SWT 6 s 2.440000000 GH=z
~10 £F = = S5—B
1
f [ A |
—0
IEW]|
| _10 LVL
D1 -16.67 dBm
I--20
—-30
}AJ 3DB
. (\‘WWWWWWWMW
W
--60
I--70
—-80
Start 1 GHz 2.4 GHz/ Stop 25 GHz
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Modulation Type : OFDM Temperature : 28~29
Channel : 11 Relative Humidity : 47~48%
Test Engineer : Darren Lin
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 4.99 dBm
Ref 12 dBm *Att 20 dB *SWT 760 ms 2.466001780 GHz
10 ££ £ E 5—aB ‘1'
=) l!
EE
L _10 LVL

D1 -15.[01 dBm

-20

—-70

Start 10 kHz 299.999 MHz/ Stop 3 GHz

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.62 dBm

Ref 12 dBm *Att 20 dB *SWT 6 s 2.440000000 GHz

LVL

D1 -16.38 dBm

[\WWMW‘J -

—-50

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Page Number : 350f 179



woras FCC [ |IC Test Report Report No. : FR811107-02

3.5 Power Spectral Density Measurement

3.5.1 Limit of Power Spectral Density Measurement
The peak power spectral density shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set RBW at 3kHz and VBW at 30kHz of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the

spectrum analyzer.

3.5.4 Test Setup

L 1o

EUT
Spectrum Analyzer
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3.5.5 Test Result

Modulation Type : DSSS Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency Power Spectral Density Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
01 2412 -5.58 8 Pass
06 2437 -5.23 8 Pass
11 2462 -5.24 8 Pass
DSSS_CHO01
% RBW 3 kHz Marker 1 [T1 1]
VBW 30 kHz -5.58 dBm
Ref 20.5 dBm Att 20 dB SWT 500 s 2.412708000 GH=z

20 Offget 17(9 dB

10

WWH A WWA A'MWW

—-40

=60

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 27.MAR.2008 14:57:27
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DSSS_CHO06
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -5.23 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 s 2.436268000 GHz

20 Offset 17(9 dB
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@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -5.24 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 s 2.461268000 GHz
20 Offget 1719 dB
F10 SGL
O -
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o LVL
1

=20

=40
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=70
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150 kHz/ Span 1.5 MHz
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Modulation Type : OFDM Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency Power Spectral Density Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
01 2412 -8.58 8 Pass
06 2437 -8.39 8 Pass
11 2462 -8.15 8 Pass
OFDM_CHO01
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.58 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 s 2.411361000 GHz
20 Offget 1719 dB
[ A |

10
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o]
f,{y%\rw\

=20
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=40

—-50

=70
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Date:
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150 kHz/

15:46:30

Span 1.5 MHz
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OFDM_CHO6
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.39 dBm
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OFDM_CH11
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3.6 Conducted Emission Measurement

3.6.1

3.6.2

3.6.3

Limit of Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio

frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table

o Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

Measuring Instruments

See list of measuring instruments of this test report.

Test Procedures

a.

The EUT was placed 0.4 meters away from the conducting wall of the shielding room and kept at
least 0.8 meters from any other metal surface or ground plane.

The main power cable of EUT was connect to a line impedance stabilization network (LISN)
which met the requirement of 50 ohm/ 50 microhenry coupling impedance.

All the support units were connected to the other LISN.

Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and
forth in the center, forming a bundle 30 to 40 cm long.

Both phase and neutral lead of AC line were measured for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was scaned with a specified bandwidth 9kHz.

The emission level of the EUT must meet the limits above in table, including the quasi-peak limit

and the average limit, and then reported.
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3.6.4 Typical Test Setup of Conducted Emission

Arntensd

F 3
w ) Base Station

a0 cmto the ground plane

| £EFF
LISH (e & F P LISMN
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3.6.5 Test Result

Test Mode : 1 Temperature : 28~29
Phase : Line Relative Humidity : 47~48%
Test Engineer : Andrew Hsiao
- Lewel {(<1BuV} Date: 2005-04-24

\ CISPRICHS W CCI-B

CISPRCHSNVCCI-B AV

00.15 0.2 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : COD4-HY

Condition : CISPR/CNS/YCCI-B LISN 200704 99041 LINE
EUT : Smart Phone

POWER: 120V/60Hz

Model :FR811107-01

Meme :BT Link + WLAN Link + GPS Ex + Adapter

: + Batteryl + Earphone

IMET
SAMPLE tA
Owver Limit Read LISN Cable
Freq Lewvel Limit Line Level Factor Loss BRemark
MH= dBulf dB dBulf dBulf de daB
1 0_18i15220 52.58 -11.84 6d4.42 52_34 0_10 0.14 QP
2 0_.1815220 31.4% -22.923 54.42 31._25 0_10 0.14 RAverage
3 0.2429320 50.69% -11.31 &2.00 50_23 0_10 0.30 QP
4 02425320 30.50 -21.50 52.00 30_10 0_10 0.30 fAvrerage
5 0_3067120 46_84 -13.22 60.056 46 24 0_10 0.50 QP
& 0_3067120 28.40 -21_ 66 50.06 27_80 0_10 0.50 fArerage
T 0.3711650 44.03 -14.44 58%.47 43 26 0_10 0.67 QP
# 0_.3711650 26.53 -21.924 48 .47 25_76 0_10 0.67 Average
9 0.4282480 4275 -14.54 57.29 41_94 0_10 0.71 Qp
i0 0.4282480 24.93 -22.36 4729 24_12 0_10 0. 71 Avrerage
11 0.5493430 39.12 -16_88 56.00 38_39 0_10 0.63 QP
12 0.5493430 21.38% -24_ 62 46_00 20_65 0_10 0.62 Arerage
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Test Mode : 1 Temperature : 28~29
Phase : Neutral Relative Humidity : 47~48%
Test Engineer ; Andrew Hsiao
" Level {<dBuV}) Date: 2008-04-24

\ CISPRICHS/WCCLE
| CISPRCHS/VCCI-B AV
el |
40 | i
1
i !I i |
h 1 b

L]

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site : COD4-HY

Condition : CISPR/CNS/YCCI-B LISN 200704 99041 NEUTRAL
EUT : Smart Phone

POWER: 120V/60Hz

Model :FR811107.01

Meme :BTLink + WLAN Link + GPS Ex + Adapier

: + Batteryl + Earphone

IMET
SAMPLE A
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Bemark
MH= dBulf dB dBulf dBulf dB dB
1 0.1824860 52.7% -11.59 64.37 52.54 0.10 0.14 QP
2 0.18248%60 32.09 -22.28 54.37 31_85 0.10 0.14 RAverage
3 0.2442230 51.13 -10.82 6£1.95 50_72 0.10 0.31 QP
4 0_.2442230 31.56 -20.3% 51.95 31_15 0.10 0.31 Average
5 0.3067120 46.12 -13.%4 60.06 4552 0.10 0.50 QP
& 0.3067120 28.66 -21.40 50.06 28_06 0.10 0.50 RArerage
T 0.3633820 47.03 -11.62 58.65 46 28 0.10 0.65 QP
& 0.3633820 30.17 -18%.48 d48%.65 29_42 0.10 0.65 RArerage
9 0.4282480 45.51 -11.78 57.29 44T 0.10 0.71 QP
10 0.4282480 2867 —-18.62 47.29 27.86 0.10 0.1 Arerage
11 0.4863180 43 82 -12.41 56.23 43.05 0.10 0.67 QP
12 0.4863180 27.23 -19.00 46.23 26_46 0.10 0.67 Arerage

Page Number 1 46 of 179



worwe s FCC [ IC Test Report Report No. : FR811107-02
Test Mode : 2 Temperature : 28~29
Phase : Line Relative Humidity : 47~48%
Test Engineer ; Andrew Hsiao
Level (dBuV) Date: 2008-04-24
0

\ : T i CISPRCHSNCCI-B

|
‘ | 4 CISPRCHS/VCCI-B AV

s A2 0.5 1 2 5 10 20 30

Frequency {(MHz)

Site : COD4-HY

Condition : CISPR/CNS/VCCLE LISN 200704 99041 LINE
EUT : Smart Phone

POWER: 120V/60Hz

Model :FR811107-01

Meme :BT Link + WLAN Link + GPS Rx + Adaptor

: + Battery2 + Farphone
IMET
SAMPLE :B
Over Limit Read LISN Cable
Freq Level Limit Line Lewvel Factor Loss Bemark
MH= dEul dEe dBul dBu¥ de de
1 E0.1844300 55%.60 -83.68 &1.28 055 36 0.10 0.14 QP
2 0.1%44300 33.72 -20.56 B54.28 33.48 0.10 0.14 fverage
3 0.2455200 51.65 -10.26 €1.91 51_.23 0.10 0.32 QP
4 0.2455200 21.13 -20.7¢ 51.91 30.71 0.10 0.32 RAverage
5 0_3050910 42.59 -10.51 &0_10 48 99 0.10 0.50 QP
6 0_3050910 30._28 -19.%2 50_10 29 6% 0.10 0.50 Avrerage
T 0.3622040 47.28 -11.24 58.52 46.52 0.10 D.66 QP
4 0.3622040 2% 01 -192.51 48.52 2825 0.10 0.66 RAverage
9 0.4282480 45.78 -11.51 57.2% 44 37 0.10 0.71 QP
i0 0.4282480 27.85 -19.44 47.22 27 .04 0.10 0.71 fvrerage
i1 0.4889010 45 12 -11. 07 56.12 44 356 0.10 0.67 QP
12 0.48%82010 27.14 -19.05 46192 2637 0.10 0.67 Avrerage

Page Number 1 47 of 179



worwe s FCC [ IC Test Report Report No. : FR811107-02
Test Mode : 2 Temperature : 28~29
Phase : Neutral Relative Humidity : 47~48%
Test Engineer ; Andrew Hsiao
Level {dBuV) Date: 2008-04-24
30
K CISPRCNSVCCEB
e |
| ; CISPRICHS VCCI-B AV
9 |
0 l 1
Bl TRH
91502 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : COD4-HY

Condition : CISPR/CNS/VCCLEB LISN 200704 99041 NEUTRAL
EUT : Smart Phone

POWER: 120V/60Hz

Model :FR811107-01

Memo :BT Link + WLAN Link + GPS Rx + Adaptor

:+ Battery2 + Earphone

IVET
SAMPLE :B
Over Limit Read LISN Cable
Freq Level Limit Line Lewel Factor Loss Bemark
MH= dBulf de dBulr dBul dB dB
1 0_1815220 54_30 -10.12 64. 42 54 06 0_1d 0.14 QP
2 D_1815220 34.48 -1%2.94 51. 42 34 24 0.10 0.11 fverage
3 0.2429%2320 51.44 -10.56 &2.00 51.04 0.10 0.30 QP
4 0_.242%320 33.52 -18._.48 52.00 33.12 0.10 0.30 fverage
5 0_3067120 49%.73 -10.33 &0.06 49 13 0.10 0.50 QP
6 0_3067120 31.82 -18.24 50.06 31.22 0.10 0.50 fiverage
T 0.3633820 47.03 -11_.62 58.65 46.2% 0.10 0.65 QP
8 0_3633820 30_.95 -17_70 48_65 30_20 0.10 0. 65 Average
9 0_4282480 46.81 -10_48 57.29 46.00 0.10 0.1 QP
i0 O0.4282480 320_81 -16_48 47_29 30_00 0.10 0. 71 fiverage
11 0.4%63180 45.35 -10_88 56.23 44 568 0.10 0.7 QP
12 0.48%63180 292.3% -16.84 46.23 28_62 0.10 0. 67 Average
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FCC /IC Test Report

Report No. : FR811107-02

Test Mode : 3

Phase : Line
Test Engineer ; Andrew Hsiao

Lewvel (dBuV)
a0

Temperature : 28~29

Relative Humidity : 47~48%

Date: 2005-06-25

CISPRICHS WCCI-B

I/

CISPRCHSNVCCI-B AV

% g

L 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : CO04-HY
Condition : CISPR/CNS/AVCCL-B LIS 2008 0416 99041 LINE
EUT : Smart Phone
POWER: 120Vac/60Hz
Model :FR811107-02
Memo : BT Link+WLAN Link+GPS Rx+Adaptor
: +Battery3+Earphone
IMEIL : 00440145066646201
SANMPLE :B
Owver Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Losz BRemark
MH= dBull dB dBulf dBulf dB dB
1 0.1824860 43.42 -20.95 64.37 43 31 o039 0.0z QP
2 D0._1824860 3I1.42 -22.95 5437 31.31 .09 0.02 Arerage
3 E0._2986930 35._46 -14 82 HO.2E8 35_32 .10 0._04 Arerage
4 0_2986930 38.89% -21.3% s0.28 38_75 0n._10 0_04 OQF
5 @0._4813590 33.08 -13.24 46.32 32.93 010 0._05 Rrerage
& E0.4813590 36.47 -12.85% 56.32 36.32 .10 0.05 QP
7T 0.6612710 34_20 -21_8%0 56.00 34.05 o_11 0.04 QP
& E0.6612710 30.5% -15.41 46.00 30.44 o_11 0.04 Average
aE 2100 29.89% -16.11 4&6.00 29572 .13 0.04 Arerage
i0 2100 33.42 -22.5% 5H6_00 33.25 .13 o.04 QF
11 @ F.360 27.79 -18.21 46.00 2757 n.16 0_06& Rrerage
12 3360 31.45 -24.55 H6. 00 31_23 .16 0_0& OQF
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Report No. : FR811107-02

Test Mode :

Phase :

Test Engineer :

Lewvel (dBuV)
80

3

Neutral

Andrew Hsiao

Temperature : 28~29

Relative Humidity : 47~48%

Date: 2003-06-25

\
x\\ﬂ\k

CISPRICHS/VCCI-B

CISPR.CHSACCI-B AV

0

" 0.150.2 .5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CNS/ACCL-B LIS 2008 0416 99041 NEUTRAL
EUT : Smart Phone
POWER: 120Vac/60Hz
AModel :FR811107-02
Memo :BT Link+WLAN Link+GPS Rx+Adaptor
: +Battery3+Earphone
IRET : 004401 45066646201
SARMPLE
Over Limit Read LISN Cable
Freq Lewrel Limit Line Lewvel Factor Loss Remark
MH= dBulr daB dBulf dBulf dB dB
1201777150 44.13 -20.4¢ 64.5% 4403 o.08 0.0z Qp
2 01777150 29.61 -24.%9% 5452 2%.51 o.08 0.02 RAverage
3 0.239%21010 35.96 -26.17 e2.13 35.85 o.08 0.03 QP
4 0.23921010 20.26 -31.17 b52.13 20.856 .08 0.03 Average
5 0.2986930 323.11 -27.17 &0.2% 32_9%8 o039 0.04 QP
€ 0_2986930 23.30 -26.9% 50.2%8 2317 .03 0.04 Avrerage
T 04192670 28.12 -29.34 57.4¢ 2797 o039 0.0 QP
g 0.4192670 18.53 -28.933 47.4¢ 18 38 .03 0.06 RAverage
9 0.6612710 25.52 -20.4% 66.00 25 38 0.10 0.04 QP
i0 0. 6612710 18_.31 -27_62 4600 1817 o.10 0_.04 Avrerage
11 1.500 16.63 -29.37 46.00 16 438 012 0.03 Avrerage
12 1.500 21.89 -34.11 66.00 21_ 74 .12 0.03 QP
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3.7 Radiated Emission Measurement

3.7.1 Limit of Radiated Emission Measurement
The emissions from an intentional radiator shall not exceed the field strength levels specified in the

following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.7.2 Measuring Instruments

See list of measuring instruments of this test report.
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FCC /IC Test Report Report No. : FR811107-02

3.7.3

Test Procedures

a.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

For testing below 1GHz, set the test-receiver system to peak detector function and specified
bandwidth,120KHz. When the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported,otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, set the test-receiver system to peak detector function and specified
bandwidth,1MHz. When the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again by setting the measurement bandwidth of
test-receiver system to 1MHz with 10Hz video resolution bandwidth,then reported. The highest
frequency range was investigated up to the tenth harmonic of the highest fundamental
frequency,and the amplitude of spurious emissions which are attenuated more than 20 dB below
the permissible value need not be reported.
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3.7.4 Typical Test Setup of Radiated Emission

Antenna
L
r— ] f
1~4m
EUT
- - .. | g
0.8 M
Ground Plane
v N
TurnTable I

Spectrum Analyzer /

Test Receiver
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3.7.5 Test Result

Frequency Range Below 1 GHz

Modulation Type: DSSS Temperature : 21~-26
Channel : 11 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
i Level (dBuim) Date: 2008-04-11
FCC CLASSE
T—(l— !
an '
g B
4 g
) 3
%30 224, 418, 642, 606, 1000
Trace: (Discrete) Frocppncy (Flz)
Site : DECHOE-HY
Conda Lign : FOC CLASS=B fm LF-ANTORSI 1207 WORTZONTAL
EUT :  Bmar| Phaone
Tomer © T EDVans B0
ilpge | COFR BITTET-0I
flenn : BOZ I0h Ta_Chll; 24630Rz + Adaplor
Tata Raie 1 A
Plane : Kg
THET : D04 0Ed 5065564501

ver Limit Beadintenna Cable Preamp Ant Table
Freq lLevel Limit Line Level Factor Loss Factor Pos Fos Eemark

MHz dBuY/n db dBu¥/m  dBu¥  dBm dE db i deg

L @ 30,00 2Zl.72 -18.28 40.00 35.26 18.66 0,30 33.50 L0 L58 Peak
2 92.64 15,892 -27.58 43.50 39.14 0.62 050 33.33 - -—- Peak
E; 187, 14 16,63 26,81 43.50 40,20 8.3% 0.60 33.49 --— -—- Peak
q 783,40 19.90 -28.10 48.00 32 10 |b6.48 L 10 3279  -—— -—- Peak
D BTR. 90 22,04 -23.%6 40.00 33.1L 20.38 L.30 3276  -— -—- Peak
b P57.30 23.5T7 -ZZ.43 4b.00 33.74 20.84 .27 32.38 --—- -—- Peak
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Report No. : FR811107-02

Frequency Range Below 1 GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 11 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
80 Lewvel (dBuim) Drabe: 2008-04-11
FCCCLASS.B
. I =
40 ——
z q = i
3
0 30 ) 224, 8. 612, 806, 1000
Trace: (Discrete) Fropipncy it
Site : DECHDR-HY
%ﬁ?ditwn : FD;YI.ELRSS-E n LF-ANTLOE1121) VERTICAL
Power N
Hlade | : FR BULIDT=01
Hena  BO2 1IN Te Chll: 2402MR: + Adaplor
Tata Ratle E 3
Flams : B2
THET s DOAAnIAS0AGSEAED]
Over Limit Eeadfintenna Cable Freamp fint Table
Freq Level Limt Line Level Factor Loss Factor Pas Pos Eemark
MHz dBuY/n db dBu¥/m  dBu¥  dB/m dB dB i deg
L @ 3183 £9.46 -10.54 40.00 44.33 [B. 26 0.30 33.42 100 162 Peak
2 92.84 20.23 -E23.27 43.50 43.45 B.82 0.50 33.33 S -—- Peak
3 I87. 14 16.18 -27.34 43.50 39.67 06.39 0.80 33.40 — -—- Peak
q T03.90 19.80 -20.20 46.00 32 88 [8.893 L.14 33.1b T -— Peak
b 876,80 2.2 -24.7% 46,00 32,29 20036 L.3) 3E T4 o -—- Peak
B 857.30 23.92 -Z2.08 46.00 34.08 Z0.94 .27 32.38 = --- Peak
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Frequency Range Below 1 GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 06 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
g LEve! (dBuVm) Date; 2008-04-11
FCC CLASS.H

4u—'_—|

2
D 30 224, 418, G612, BiIG, 1000
; BB F4
Trace: {Discrete) Feeauency Mtz
Site : DICHOA-HY
Cordi Lion FCC CLARE-R 3n LF-ANTCREI0E1) HORTZOMNTAL
EuT : Smart Fhone
Power . 1 E0Vac/G0Hz
diod=| : KR BELIDT-00
denn . B0 Ulg Te_ChE; 245THHz = Adaplor
Tata Hate :
Plare : EZ
TAET Q4401 450ER584E01
L] :

Over Limit Readfntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Bemark

MHz dEu¥/m dE dBu¥/m  dBu¥  dBE/m dk dE CHl deg

L 40,00 Z1.60 -18. 40 40.00 35 14 [9.66  0.30 33 50 e === Peak
£ 91,29 17,62 -25,88 43,50 41.19 9.23 0.50 33 30 = === Feak
] 153.39 27.35 -16.16 43.50 49.97 10.32 (0.60 33 54 Lan 193 FPeak
q 703,90 19,80 -26.10 46.00 32,98 (893 L 14 3315 = === Peak
b BAT. 40 20,564 -25.36 46.00 31.98 20,16 L.20 32,67 = --- Peak
B B57.30 24,13 -2[.87 46.00 34.30 20,94 .27 3238 e --- Peak
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Report No. : FR811107-02

Frequency Range Below 1 GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 06 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
4 Level (dBulim) Diaste: 2008.04-11
FCCICLASS.E
[ &
= !
40—
| . .
z 9 ﬁl L8
I
!
!
035 224, 418, 12, 06, 1000
frace: (Discrete) Fresuency W)
Site C DICHOB-RY
Condi Lian {OROC CTASS-B o TR-ANTCSS1 1201 WERTICAL
T . Smari Phore
Power 1 LE0Vac/B0Hz
Hode] : FR BIEIDT-01
llenn r BDE lig Tu ChDg: 24370Hz + Adaptar
Daka Rate : B
Piare . EZ
lFET - DD440F 45065584801
Over Limit EReadintenna Cable Preamp int Table
Freq Level Limit Line Lavel Factor Loss Factor Fos Fos Remark
MHz dBu¥/m db dbu¥/m dBu¥ dB/m db dB cm deg
L S0, 00 20,74 -19. 26 40,00 34.28 [9.66 (.30 &350 [ G [47 Peak
g 92.64 19.90 -23.60 43.60 43.12 9.B62 0.50 33.33 o === Peak
3 176,53 [8.64 -24. B8 43,50 4]1.64 9. 76 Q.60 233.35 = --- Peak
4 790, 80 20,00 =26, 00 46,00 3L.54 |9 82 .20 3256 i === FPeak
b B78. 00 20,256 -24.75 46,00 32,32 Z0.38 130 B2.75 -== --- Peak
B 857,30 23.57 -22.43 46,00 33.74 20,84 [, 27 32.38 -— --- Peak
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Report No. : FR811107-02

Suke
Cond1 Lign
EUT

Power
Hodel
Hlena

Tata Raie

Plare
THET

D8 -] Ca CNEs T 0
EOE EE S ED

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 01 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
- Level (dBuWim) Date: 2008-04-11
|
- FLC CLASS B
1
59 1 7 FCC CLASS-B (0WG)
s
0 000 5800, 10600, 15400, 20200, 25000
Trace: (Discrets) Prequency iz}
. DECHOE-HY
. FCC CLASESE Gn SWR-EAR WOTH BORTZONTAL
: Emarl z
o 1EYae/BlHz
FF BIT107-01
_Chil; 2413Hz = Adaplor

] IiSIJIE.*‘ItI Ts

BI
Qa4 0L AS06SSEER]

Over Limit
Freq Level Limit Line

Bzadintenna Cable Preamp Ant  Table
Level Factor Loss Factor Pas Pos Bemark

MHz dBu¥/m df dBu¥<m

2380.00 61.96 -12.04 T4.00 618
2380, 89 2. 43 -L.BT B4 00 l%g

2484. 00  B0.93 -23.07 74.00 50,
2484. 00 38,23 -15.77 54.00 3T
7332, 00 52.93 -2L.07 T4.00 48,
T332.00 4183 -12, 17 H4.00 35,

241200 112, 32
241200 108, 22

Remark: #3 and #4 are Fundamental Signals

dBuy

dB/m db dB co deg

al.86  3.02 35,08 L0 0 Peak
3l.8b 3.82 35 .68 125 L2 Average
3l.88 3.05 3b.63 LD 0 Peak
3l.88 3.05 3503 128 L2 Average
3l.98 4.0 35,70 LOn 0 Peak
3l.98 4.05 35.70 L28 LZ Average
30,87 T.2l 36.13 LD 0 Peak
.87 T.2l 38.13 LOn 153 Average
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Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 01 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
- Level (dBEulim) Date: 20080411
i
FCC CLASS B
s9| 1 vl FCC CLASS-B (AVG)
1]
0 5000 5800, 10600, 5400, 20200, 75000
Trace: (Discrete) Feequensy. (WHz|
Site C DICHBE-RY
Condi Lign " FCC CLASS-B 3o SWF-ZAF WOWH WERTICAL
Eur ¥l Fhome
Power = 1E0VacsBiHz
flodel FR BILIOV-00
Hleno 02, 01 Te_Chol: I4130Kz « Adaptlor
Tata HRale |
Tlare E%
THET D40t dSHEEERIER
Jver Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dBua¥ dE/m dE dE cn deg
L@ 2389.89 56 1T -17.83 T4. 00 56.0T7 31.80 3.82 35.83 Lao 0 Pzak
2@ 2380.09 4b. 8] -4.19% H4.00 45 7L 3L.88 3.B2 3663 L2d LT8 Average
38 241E. 00 |06, 22 106,07 3l.28 3.05 3bh.68 Lao 0 Peak
4@ 241E. 00 I0E. 05 I01.80 3l.88 3.95 3b.68 L24 LT8 Average
b 2484. 00 48 68 -25.38 T4.00 48.34 31.98  4.06 3570 Lan 0 Pzak
B 2484. 00 32 85 -21. 14 54.00 32,53 3L.88  4.05 3570 L34 LT8 Averaze
i TR2L. 00 53, 14 -20.86 T4.00 48,31 35.68 T.42 36 EZ8 Lan 1 Peak
G TEZL.00 41,95 -12.06 54.00 3b 12 35.66 T.42 36,26 Lo 206 fverage
Remark: #3 and #4 are Fundamental Signals
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Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 06 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
- Level (dBulim) Dae: 2008-04.11
FCC CLASS B
50 + 7 FCC CLASS-B (AVG)
. 1000 SE00. 10GE00, 15400, 20200, 25000
Trace: (Discreta) Prequency (W)
Site c DECHDE-RY
Condi Lign FCC CLAGS-B 5n SWE-EHF WORH HOTTZOMTAL
EUT Smarl Fhone
Power s E0Yac/ ROl
flnde| FRBITIOT-01
Hleno - B0, 01D Te_ChDB; I43T@Kz = Adaptor
Tata Rate |
Tlara : HX
TRET o D40 dSORESEARM]
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dABu¥/m dE dBu¥/m dBu¥ dBEm dE dE cn deg
L 2390.00 HEZ. 8L -Z1.18 Td. 00 5Z.7l 31.80 3.82 35.83 Lao 0 Pzak
2 2390.00 4Z.00 -12.00 bH4.00 41,90 3l.88 3,82 3663 Lao L4 Average
3 X 2437.00 [LZ. 05 L1182 31.83 3.899 3h.6% Lo 0 Peak
4@ 243T. 00 10&. 21 107.88 31.83 3.99 35.08 Lo L4 Average
5 2484. 00 5E. 24 -Z1.T76 T4 00 51.81 3L.88 4.06 35T Lao 0 Pzak
B 2484.00 41,88 -12. 12 54.00 41.60 3[.88 4.00 35,70 Lo L4 Average
T TLEE. 00 53,67 -20.33 74.00 46,85 35.72 T.16 36.07 Lan 0 Peak
g TIHE. 00 42,30 -11.70 H4. D0 36,49 35,72 T.16 36.07 Lo 406 fverage
Remark: #3 and #4 are Fundamental Signals
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Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 06 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
- Level (dBuY/m) Date: 2008-04-11
FCC CLASS-B
59 1 T FCC CLASS B (AVG)
1; il
0 000 5300, 10600, 15400, 20200, 25000
frace: (Discretel Fredquency (Whzy
Site - DECHDE-RY
Condi Lign ©FCC CLASS-R 3n SHR-TAF HWORM YERTICAL
T . Smart Fhome
Fower FI B 1 E T e ]
dlode| FR ELLIOT-00
dleng G023, lb Te_Chif; 24378Hz = Adaplor
Date Hate il
Plare EX
THET D44 01 4506555460
Over Limit Eeadinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Bemark
MHz dBu¥/m dE dBu¥/m dEu¥ dE/m dE dE ch deg
L 2380.00 46,76 -2T7.26 T4.00 46.606 31.86 3.92 3b.68 Lan I Peak
2 2340, 00 35,45 -18.5% H4.00 35,35 3l.86 3.0 3h.6E Lan 179 Averaze
3 X 2437, 00 |03, 47 103,27 21.90 3.89 35.69 Lan 1 Peak
4@ 2437, 00 89, 68 B9.45 31.93 3.89 3b.69 Lon 179 Averaze
] 2484.00 45 68 -28.42 T4.00 45 24 31.98 4.06 35.70 Lan 1 Peak
B 2484 00 33,59 -20.41 H4.00 33,25 31,98 406 3570 Lon 179 Averaze
T TeRl. 00 53.93 -20.07 T4.00 4%7.15 35.69 T1.18 36.1l Lon 1 Peak
i TERL. 00 43,62 -10.38 64.00 36.85 35.69 T.19 36. 1l LO0 253 Average

Remark: #3 and #4 are Fundamental Signals
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Report No. : FR811107-02

Site
Condi Lion
T
Fower
dlodz]
dlenn
Tata Rate
Plare
THET

P b il N LR S
b= = = R 1

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 11 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
- Lmt.[lﬂuwrm Date: 2008-04.11
FCC CLASS-B
5 Fi i FCCCLASS B {e’.'l_!-_'_’ﬁl!'_
] E '
0 500 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (WHz)
- DICHOB-HY
. FCC CLASS-B 30 SWF-TAF HO¥H RORTZONTAT
: Smart Fhome
: 130¥ansB0Rz
FR BELIDT-01
BO3; 1lb Te_Chll; fApEMKz = Adaptor
g2
04401 45055564 B0
Over Limit Eeadfintenna Cable Preamp Aot Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBuY dB/m dB db cn deg
2388.00 50,48 -23.501 T4.00 50.3%8 3l.86 .92 3063 Lan i1 Peak
2388, 00 38.45 -15.54 B4.00 3836 21.86 302 3h. 63 L6 2h Averaze
2468, 00 [0, 51 [0, 83 21.85 4.02 35, 63 Lan 1 Peak
2462, 00 |06, B3 106,35 3.5 4.02 35 63 LoB 2 fAverage
Z48T BH 5B ®0 -14.20 74.00 59.47 31.98 4.0b 35.70 Lan i1 Pealt
2487, 65 G2 BL -1.20 54.00 52 .45 32,00 4,06 35 70 LoB 2b Averaze
Te86. 00 53 20 -20.80 T4.00 46.43 35.64 7.37 36,24 Lag 0 Pzak
T686. 00 42.06 -11.94 54.00 35.25 35.64 7.37 36.24 Lo 182 Average

Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type: DSSS Temperature : 21~26
Channel : 11 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical

44 LEve! (BuVm) Date: 2008.04.11

3
FCC CLASS-B
S — . ] . . | FCC CLASS-B (AVG)
% 3000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)

Sike
Candi Lign
EUT

Power
Hlode|
Hleng

Tata Rale
Plarns
TaET

O =] T O s ) WD
EOE EED

Trace: (Discreta)

: RICHDE-HY
:  FCC CLASS-B 3m SHF-EHF HORN YERTICAL

ri Prane
| 20%a e B0

©OFR RILIDT-00
G032, 1ln T _Chil; 2458%dHz = Adaptor
=

Eﬁmmbuﬁssudﬁm
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fas Fos Bemark

MHz dBu¥/m dE dBu¥s/m dEu¥ dBE/m dE dE cn deg

2388, 00 4b.4l -Z8.59 7400 45,31 3l.30 b2 3b.68 Law 0 Peak
233800 33.43 -Z0.57 bH4.00 23.33 3.3 B2 3b.88 Lon I79 fverage
2482, 00 102, TY L0245 31,55 D2 35,88 LG 0 Feak
2462, 00 98, 86 oR.BL 31.86 35. Lon 179 Average
2488. 22 bl b6 -Z2.44 74.00 Bl.23 31.98 0h 35.70 Lon 0 Peak
2488, 22 43.50 -10.51 H4.00 43,14 32.0D 0o 35,70 LoD 179 Average
T3TT. 00 B3, ZT -20.T73 T4.00 4B, B4 35.65 23 3B.15 LR 0 Peak
TATT. 00 42,01 -11.99 bH4.00 3528 35.6D 3 36,15 Lon  E78 Average

T T B R
=
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Caa
Zn
Fe]
i

Remark: #3 and #4 are Fundamental Signals
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Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 01 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
447 LEVE (dBUVm) Date: 20080411
3
!
1 FCCCLASS.B
59 7 FCC CLASS-B (AVG)
0 5000 500, 10600, 15900, 20200, 75000
Trace: (Discrota) Feequency. (MHz|
Site - DICHBE-RY
Condi Lign " FCC CLASS-B 5n SWE-ZAF WOWH HORTZONTAT
EuT . Smarl Phome
Power = E0¥acsBiHz
Hlodel FRF BILIOV-00
fleno BD2, 0lg Te_Chol: 4138z « Adaplor
Tata Hale [
Tlara E%
14ET D040 45055 5840
Jver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Facrtor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dBua¥ dE/m dE dE cn deg
| 2390.00 Ti. 44 -1.9B T4. 00 TI.34 3l.86 3,82 3h.68 Lo 0 Pzak
2 2390.00 47.84 -6.16 H4.00 47.74 3L.88 302 3663 LLD LT Average
3 X 2412, 00 [06. 90 I06. 70 3l.88 3.895 3bh.68 Lo 0 Peak
q@ 241E. 00 96,28 96,14 3[.88 3.95 3b.68 LLD L7 Averaze
b 2484, 00 48 34 -25.66 T4.00 48.01 31.98  4.06 3570 Lan i Peak
B 24984, 00 34,12 -19.88 5400 2373 31,98 4.06 35,70 LD LT Averaze
i a460, 00 53, 14 -E0.86 T4.00 46,45 35.7%  T.20 36,30 Lan 1 Peak
g 8466, 00 41,97 -12.03 54.00 35 28 35,79 T.20 36,30 Lo 216 Average
Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 01 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
447 LEVE! (BUVIm) Date: 2008-04.11
3
! FCC CLASS-B
1 i
3 | . i i ! . . FCC CLASS-B (AVG)
'JE" o
0 o0 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) FeEquency (Vs
Site . DICHOD-HY
Cand i Lion . FCC CLASS-B 3o SWR-TAF HOWH WERTICAL
ur ¢ Smarl Fhome
Power ER B 1 F T Rl 11
ilodel FR BILIOT-01
dlenn B03, g Te_Chidl; 24128Hz = Adaplor
Data Rate £
Plare EX
THET Q40 A5EESHE4E0

Over Limit EBeadfinterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Bemark

MHz dBu¥/m dE dBu¥/m dBu¥ dEm dE dE cIl deg

L.t 239000 B8.93 -5.07 74.00 BE. 83 31.86 3,82 3568 Lon 0 Peak
g 2330, 00 44,35 -9.G0 5400 44,25 5l.80 B.92 35.08 L7 233 Averaze
3 X 2412 00 |03, 40 103,25 3l.88 3.85 35,68 Lon (1 Peak
4@ 242 00 B2 8D BZ. 70 3l.88  3.85 3b B8 LaT 233 hveraze
o 2484, 00 46,43 -27.57 T4.00 46,10 31.98 4.06 3570 LG (1 Peak
B 248400 32,90 -2, 10 b4 00 3257 3198 4,06 3570 Lo 233 Average
T BT36. 00 52.78 -Z1.24 7T4.00 45 B0 36.13 T. 48 3644 Lo 0 Peak
8 BT36.00 4].42 -12.58 54,00 34,25 36,13 T.48 3644 Lon L13 Average

Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 06 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
447 LEVEL (ABUVm) Date: 2008-04-11
2
[
FCC CLASS-B
50 7 FOC CLASS-B (AWG)
3
0 000 5800, 10600 15400, 20200, 25000
Trace: (Discrete) ey Ll
Suke : DICHDE-HY
%ﬁ?ﬁ tign ¢ BCC CLASS-E §n SHF-EWF HORN HORIZONTAL
Pones . 20¥acreii
o= | - FR BITIOT-01
fleng B2, 0l Te Chip; 2437kHz = Adaplor
Tlata Rate H |
Tlarz BX
THET 044015065 58460
SN .

Jver Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fas Fos Bemark

MHz dBu¥./m db dbu¥/m dBu¥ dB/m dE dE cn deg

2358, 00 48.97 -25.03 T4.00 d43.87 31.30 pZ 3b.68 LaD 0 Peak
2388, 00 36,41 -17.59 bH4.0Q 36,31 31.30 pd 9b.68 159 Ll Averaze
2437, 00 106, B3 106, 33 31,90 59 3568 Lon 0 FPeak
243700 95, 8T Bh.B4  31.93 : 159 Ll Averaze
Zdad. o0 47,07 -26.93 74.00 46,74 31,98 Do 35,170 LoD 0 Peak
248400 34,41 -19,59 54,00 3408 3], 98 Dh 3570 L5 Ll Average
326,00 53,70 -20.30 74,00 46,95 35,67 2l 36,13 Lan 0 Peak
7326, 00 42.57 -11.43 54.00 35.82 35,67 el 3613 Lad LLT Average

00 -3 O UN A —
D =
AT B Ta
40
40
L)
i
o
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Remark: #3 and #4 are Fundamental Signals
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Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: OFDM

Channel : 06

Test Engineer : Sun Wang

Level {(dBu.
17 (B uWim)

Temperature : 21~26
Relative Humidity : 49~51%
Polarization : Vertical

Date: 2008-04-11

3
FCC CLASS-B
50 | 7 FCC CLASS-B (AWG)
i § il
" 1000 00, 10600, 15400. 20200, 25000
Frequency (MHz)

Trace: (Discrete)

Site DCHI5-HY
Condi bion o FOE CLASSE 3n SWF-ERF HORM YERTICAL
EUT Smari Phone
Tower 1 E0¥aer/ BN
Hod=1 FR BITIDV-00
Hlenn o BDE, Ulg Te_Chdi; 2M37HH: = Adaplor
Data Fate [i]
Tlare - EI
;EﬁT = DD ASRAEGR RGN
Over Limit  Readintenna LCable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fas Pos Remark
MHz dBu¥./m dB dBu¥/m  dBu¥ dBm dB dE &R deg
L 2390, 00 47.6]1 -26.3%9 T4.00 47.6L 3l.38 3,02 3543 Lan 0 Peak
2 2390.00 34.20 -19.80 54.00 34.10 31.86 3.82 35.63 133 306 Average
3 X 2437.00 04, 22 103.89 31.93 3.83 35.8%9 Lan 0 Peak
d @ 2437. 00 94, 35 04,12 31.93 3.068 35.63 132 A08 Average
3 2434. 00 49.98 -24.02 T4.00 49.85 31.98 4.06 35.70 Lan 0 Peak
b 2d84.00 34.58 -19.42 54.00 234.25 31.98 4.06 35.T0 L33 308 Average
T T272.00 53.50 -20.41 T4.00 48.83 35.8%2 T.18 36.1L Lo 0 Peak
& T272.00 42.54 -11.46 H4.00 35.T78 35.8% T.18 36.1L Lan 133 Average
Remark: #3 and #4 are Fundamental Signals
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Frequency Range : 1 GHz ~ 25GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 11 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Horizontal
= Level (dEuyim) Date: 2008-04-11
2
FCC CLASS B
59 T FCC CLASS-B (AWG)
0 5000 5800, 10600, 15400, 20200, 25000

Trace: (Discreie) Freguency (MHz)

Sike ECHOG-HY

Condi Lion ;RO CLASS=R 3n SHF=EHF WORH RORTZOMTAL
EUT :  Smarl Fhone

'P:m:r 5 | ?ﬂta,l::."'ﬁl:ﬂ'lt

ilnde| FR BELIOT-01

Hleno - BRI Mg Tx_Chll; M&ZMHz = Adaplor
Tata Rate : B

Plars : B

THET IR ERNE EIEER A L

5
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fas Pos Bemark

MHz dBu¥./m dE dBu¥s/m dBu¥ dB/m db dE cn deg

L 2380, 00 db. 12 -Z8.88 T4.00 45,03 3l.80 3.02 35.08 LoD 0 Peak
Z 2390.00 32,78 -Z1.24 b4 00 3Z.66 31.30 3,82 35.83 L44 5l Average
3 X 2462. 00 108, 39 Ipg. 1L 3L.95 4.02 35.70 Lon 0 Peak
48 2462, 00 85,53 Bo.30 3.8 d4.02 3b.6% L4d 5l Average
B! 2483.47 T73.329% -0.TL T4.00 TI.98 3L.98 4.0b 35.T0 Lan 0 Peak
B! 2483. 47 B53.52 -0.48 54.00 53.1% 3L.98 4.06 3570 L44 5l Average
T 7808.00 53.50 -Z0.44 74.00 46,73 35.60 T.42 38.38 Lon 0 Peak
B TE0B. 00 42,44 -11.56 bH4.00 35,62 35.60 T.42 36.:6 Lan LI& fverage

Remark: #3 and #4 are Fundamental Signals
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Report No. : FR811107-02

Frequency Range : 1 GHz ~ 25GHz

Modulation Type: OFDM Temperature : 21~26
Channel : 11 Relative Humidity : 49~51%
Test Engineer : Sun Wang Polarization : Vertical
- Level (dBulim) Date: 2008-04.11
2
5 FCC CLASS B
== , -l FCC CLASS.B (AVG)
? 1000 5800, 1DE00, 15400. 20200, 25000
Trace: (Discreta) Frequency (Whzy
Site © DICHOE-RY
Coandi Lign - FC CLASS-E 3n SHF-EHF WORM WERWTICAL
EUT . Bmarl Phone
Fower < 1 E0Vac/ B0z
flode| . FR BITIOT-01
tleno BO2, Mg Te Chll: 2485dHz = Adaptor
Tata Rale
Tlars EZ
H;ﬁr RN TE POTERS A 10T
Over Limit Beadfintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Bemark
MHz dBu¥./m dE dBu¥/m dEu¥ dBEm dE dE cn deg
L 2368, 00 456,01 -Z8.99 T4.00 44.9% 3l.81L 389 3563 Lan 0 Peak
2 2366.00 31,80 -22 11 54.00 31.87 3l.8l 3.89 35 63 Lao 224 Average
3 X 2452, 00 01, 95 IGL.6T 31.86 4.02 3h.6%9 Lan 0 Peak
4@ 2462, 00 21,87 gl.eg 3.6 4.02 36.68 Lo 224 fverage
ol 2483.66 T0.47 -3.53 T4.00 TO.14 3L.98 4.00 3510 Lan 0 Peak
g ! 2483.66 4874 -5.26 D4.00 48,41 3188 4.00 35 T0 LoD 224 Averaze
i TeL7.00 52.989 -21.0L 74.00 46,25 35.62 7.33 36,22 Lan 1 Peak
8 TeLT. 00 41,75 -12.26 54.00 3502 35,62 T.33 3622 Lo 183 Average
Remark: #3 and #4 are Fundamental Signals
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3.8 99% Bandwidth Measurement

3.8.1 Limits of 99% Bandwidth Measurement

None.

3.8.2 Measuring Instruments

See list of measuring instruments of this test report.

3.8.3 Test Procedure
1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 300kHz and VBW to 300kHz.

3. Set the 99% bandwidth function of spectrum analyzer, then measured and recorded.

3.8.4 Test Setup

L 1o
EUT
Spectrum Analyzer
3.8.5 Test Result
Modulation Type : DSSS Temperature : 28~29
Test Engineer : Darren Lin Relative Humidity :  47~48%
Frequency 99% Emission bandwidth
Channel
(MHz) (MHz)
01 2412 14.60
06 2437 14.56
11 2462 14.60
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worwe s FCC [ IC Test Report Report No. : FR811107-02
® *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.65 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.413000000 GHz
20 Offset 17[9 dB OBW 14[.600000p00 MHz
Temp 1| [T1 OBWI
10 z 5|23 apm|ESM
2/.404800p00 GHz
2
m [T1 OBW]
-0 4B Lyr
TN W/ MvEE
.4 0po0 GHz
~-10
L > \'
--30
3DB
—-40
--50
~-60
--70
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 23.APR.2008 18:50:50
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.60 dBm
Ref 20.5 dBm *Att 20 dB * SWT 500 ms 2.436000000 GHz
20 Offset 17[9 dB OBW 14[.560000p00 MHz
Temp 1| [T1 OBWI]
10 < -sl20 apm|ESM
2|.429800p00 GHz
2 e 2| [T1 OB
== : :
-0 \Né 4B Lyt
\V/ .4 00 GHz
L-10 T
L > v\v
--30
3DB
—-40
--50
~-60
--70
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 23.APR.2008 18:52:30
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@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 8.75 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.461000000 GHz
20 Offget 179 dB OBW 14[.600000p00 MHz
Temp 1| [T1 OBWI]
—10 L -5/ 04 dBm n
r /\/\/\AN\/VW\/V\NWV\/WF) ;4[;182]23;)0 GHz
- /J\/v \/ VL TMgiboo uz|
--60
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 23.APR.2008 18:52:47
3.8.6  Test Result
Modulation Type: OFDM Temperature : 27~29
Test Engineer : Darren Lin Relative Humidity : 47~48%
Frequency 99% Emission bandwidth
Channel
(MHz) (MHz)
01 2412 16.80
06 2437 16.80
11 2462 16.80
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@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 7.83 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.418440000 GHz
20 Offget 179 dB OBW 16[.800000p00 MHz
Temp 1| [T1 OBW]
10 1 —ole2 apm|EM
3600P00 GHz
m Temp 2 [T1 OB'\]';Z
o - B LyL
2[.420400p0R GHz
--20
--30
3DB
--40
L-50
--60
L-70
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 23.APR.2008 18:51:23
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 7.69 dBm
Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.442840000 GHz
20 Offset 17[9 dB OBW 16[.8000000p00 MHz
Temp 1| [T1 OBW]
+10 1 —0le2 apm|EN
%J\f\;
AN A AN aaN oy \%&9@2%300 GHz
1 P /\-"‘/w
% 3{ M"/\,M.N\/ SO it OB\}HTz
o o &Bm| Lyr,
2|.445400p0f, GHz
L-20
F-30
3DB
+-40
-50
+-60
F-70
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 23.APR.2008 18:52:09
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Report No

.. FR811107-02

® *RBW 300 kHz
*VBW 300 kHz

Marker 1 [T1 ]
7 .82 dBm

Ref 20.5 dBm *Att 20 dB *SWT 500 ms 2.468520000 GHz
20 Offset 17[9 dB OBW 16[.800000000 MHz
Temp 1| [T1 OBW]
10 1 ol7s gen|EM
N"WWM\W MWW 00p00 GHz
AN
== 3{ Temp 2| [T1 oa\gz
o - B Lyr
2,4704003&\?\{5
0
+-20
+-30
3DB
+-40
+-50
+-60
+-70
Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 23.APR.2008 18:53:25
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3.9 Dwell Time of Each Channel

3.9.1 Limit of Dwell Time
The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period

of 0.4 seconds multiplied by the number of hopping channels employed.

3.9.2 Measuring Instruments

See list of measuring instruments of this test report.

3.9.3 Test Procedure
1. The transmitter output was connected to the spectrum analyzer by a low loss cable.
2. Set RBW of spectrum analyzer to 1IMHz and VBW to 1MHz.
3. Set the center frequency on any frequency would be measure and set the frequency span to zero
span.
4. The calculate =79 * 0.4 * (1600/79) * t (t = the time duration of one single pulse )

3.9.4 Test Setup

L 1o

EUT
Spectrum Analyzer
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3.9.5 Test Result

Modulation Type: GFSK (1Mbps) Temperature : 28~29

Channel : 39 Relative Humidity : 47~48%

Test Engineer : CKC

Package [Average Hopping | Package Transfer | Dwell Time Limits :

Mode Channel Time (usec) (sec) (sec) PassiFall
DH1 9.6 448 0.1359 0.4 Pass
DH3 5.3 1730 0.2897 0.4 Pass
DH5 3.6 3060 0.3481 0.4 Pass

Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79 channels come from the Hopping Channel nhumber.

1

2

3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)

Page Number
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GFSK_DH1
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -3.02 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.260000 ms
20 Offget 19(5 dB Marker| 1 [T1
-50.88 dBm
l10 Q22000 m n
sGL
Delta R [T1 ]
1 Pxjg 2|31 dB
ey O
ro mZ8. 000000 18 | Lvr
-10
H-20
-30
3DB
H-40
i * i
+-60
+-70
-80
Center 2.441 GHz 200 us/

Date: 11.APR.2008 23:48:54
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.. FR811107-02

RBW 1 MHz
*VBW 1 MHz

Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19|15 dB
l10 [ 2 |
SGL
G -
_ T T T TIN TINTI TIN TI T T A W T T T I T T TR I TR TR TR TR T O O M 1
LVL
“ 3DB
| 4 |
M
—-50
=60
—=70
-80
Center 2.441 GHz 1 s/
Date: 11.APR.2008 23:51:26
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GFSK_DH3
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.08 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2.480000 ms
20 Offget 19({5 dB Marker| 1 [T1
-49|. 85 dBm
L1o aboo me |IEM
Delta R [T1 ] Seh
i expy
014 dB
.
ro T- 730000 {5 | v
-10
-20
-30
3DB
L-40
]
K gy AN A
Q\, A

F-60

=70

-80

Center 2.441 GHz 500 nus/

Date: 11.APR.2008 23:49:34
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
110 “
SGL
[ 1 I ] U 1l ]
LVL
3DB
Il
50
l-60
L-70
-80
Center 2.441 GHz 1 s/

Date: 11.APR.2008

23:51:47
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GFSK_DH5
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.37 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.800000 ms
20 Offget 19({5 dB Marker| 1 [T1
-49(83 dBm
L1o 220bh00 ms ||IEM
sSGL
Delta R [T1 ]
2 Pxlg am
o2
0 U60UP0U WS || Lvr
-10
-20
-30
3DB
-40
H-60
--70
-80
Center 2.441 GHz 1 ms/

Date: 11.APR.2008 23:50:02
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
_10 “
SGL
1 ]
LVL
3DB
50
l-60
L-70
-80
Center 2.441 GHz 1 s/

Date: 11.APR.2008

23:51:02
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Modulation Type :  71t/4-DQPSK (EDR 2Mbps) Temperature : 28~29

Channel : 39 Relative Humidity : 47~48%

Test Engineer : CKC

Package [Average Hopping | Package Transfer | Dwell Time Limits :

Mode Channel Time (usec) (sec) (sec) PassiFall
DH1 9.1 448 0.1288 0.4 Pass
DH3 51 1720 0.2772 0.4 Pass
DH5 31 2980 0.2919 0.4 Pass

Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79 channels come from the Hopping Channel number.

1

2

3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)
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TU/4-DQPSK _DH1

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 0.97 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.260000 ms
20 Offget 19(5 dB Marker| 1 [T1
-53.79 dBm
10 Q Q0 m n
SGL
Delta R [T1 ]
- Pxiy ol 78 am
oA . P
o A==y L wuuo\wu s v
—-10
=20
+-30
3DB
—-40
i Nl
| [ “Uﬂ(h“”
=60
—-70
-80
Center 2.441 GHz 200 us/

Date: 12.APR.2008 00:06:40
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Report No. :

EUQFCC / IC Test Report

RBW 1 MHz
*VBW 1 MHz

SWT 10 s

20 dB

*Att

20 dBm

Ref

19|15 dB

20 Offget

s/

Center 2.441 GHz

00:09:02

12.APR.2008

Date:

: 850f 179
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Tt/4-DQPSK _DH3

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -0.73 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2.500000 ms
20 Offget 19({5 dB Marker| 1 [T1
-50.66 dBm
F1o aboo me |IEM
SGL
Delta R [T1 ]
- Pxiy o6 am
- - N - - A -
ro—T— jigayazaoviosomnii=nu e
H-1p
+-2p
+-3p
3DB
+-4p
2 ]
bl MWJ{ |

F-60

=70

-80

Center 2.441 GHz 500 nus/

Date: 12.APR.2008 00:07:13
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
l10 “
SGL
G -
1 1 uu 1 1 U H b 1
I LVL
1 | Il 1 1
3DB
| x]t
50
l-60
L-70
-80
Center 2.441 GHz 1 s/

Date: 12.APR.2008 00:09:24

Page Number 1 87 of 179



woras FCC [ |IC Test Report Report No. : FR811107-02

Tt/4-DQPSK _DH5

® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.49 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.720000 ms
20 Offget 19(5 dB Marker| 1 [T1
-48.00 dBm
F1o 220bh00 ms ||IEM
SGL
Delta R [T1 ]
- Pxiy ol30 am
N RO P A - .
ro r TIEETTORE™ Ly
—-10
=20
-30
3DB
—-40
Mﬂf' Anrw M‘M
=60
—-70
-80
Center 2.441 GHz 1 ms/

Date: 12.APR.2008 00:08:11
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
10 “
SGL
f LVL
1l [l
3DB
—--50
——-60
—--70
-80
Center 2.441 GHz 1 s/
Date: 12.APR.2008 00:08:39
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Modulation Type: 8-DPSK (EDR 3Mbps) Temperature : 28~29

Channel : 39 Relative Humidity : 47~48%

Test Engineer : CKC

Package [Average Hopping | Package Transfer | Dwell Time Limits :

Mode Channel Time (usec) (sec) (sec) PassiFall
DH1 8.4 448 0.1189 0.4 Pass
DH3 51 1720 0.2772 0.4 Pass
DH5 3.3 3020 0.3149 0.4 Pass

Remark:

Dwell Time=79(channels) x 0.4(s) x average hopping channel x package transfer time

79 channels come from the Hopping Channel number.

1

2

3. Average Hopping Channel = hops/sweep time
4

t: Package Transfer Time(us)
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8-DPSK _DH1
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -3.09 dB
Ref 20 dBm *Att 20 dB SWT 2 ms 1.260000 ms
20 Offget 19|15 dB Marker| 1 [T1
-50[/.35 dBm
L1o o2boo me |IEM
sGL
Delta R [T1 ]
B 3lse ap
L
\MW ALY ﬁ“ He e
-10
-20
-30
3DB
L-40
Wi ' i o
H-60
--70
-80
Center 2.441 GHz 200 us/

Date: 12.APR.2008 00:31:57
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
_10 “
SGL
G -
LVL
3DB
- L] I A u u III
50
l-60
L-70
-80
Center 2.441 GHz s/
Date: 12.APR.2008 00:34:03
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8-DPSK _DH3
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 1.32 dB
Ref 20 dBm *Att 20 dB SWT 5 ms 2.510000 ms
20 Offget 19({5 dB Marker| 1 [T1
-50/.00 dBm
L1o aboo me |IEM
Delta R [T1 ] Seh
G -
-1L22 dB
"
__kﬂnwxkauMMmadxvaArwukw S &&}kqﬂs LVL
l-10
L-20
l-30
3DB
L-a0
gy al !
\d
-60
L-70
-80
Center 2.441 GHz 500 nus/

Date: 12.APR.2008 00:32:32
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
l10 “
SGL
G -
I LVL
ﬁll Lt A
3DB
Lkl | ‘
50
l-60
L-70
-80
Center 2.441 GHz s/
Date: 12.APR.2008 00:34:21
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8-DPSK _DH5
® RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz -1.73 dB
Ref 20 dBm *Att 20 dB SWT 10 ms 3.760000 ms
20 Offget 19(5 dB Marker| 1 [T1
-50.09 dBm
F1o ohoo me |IEM
Delta R [T1 ] Seh
-
072 dB
Zﬁ A A S AN AN A, WM - NOALINAAM][ 1,71
—-10
L-20
-30
3DB
L -40
=60
—-70
-80
Center 2.441 GHz 1 ms/

Date: 12.APR.2008 00:33:14
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® RBW 1 MHz
*VBW 1 MHz
Ref 20 dBm *Att 20 dB SWT 10 s
20 Offget 19(5 dB
l10 “
SGL
G -
I LVL
I | | ii
3DB
50
l-60
L-70
-80
Center 2.441 GHz 1 s/

Date: 12.APR.2008 00:33:40
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3.10 Peak Output Power Measurement

3.10.1 Limit of Peak Output Power Measurement
For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75

non-overlapping hopping channels: 1 watt.

3.10.2 Measuring Instruments

See list of measuring instruments of this test report.

3.10.3 Test Procedure

The antenna port of the EUT was connected to the input of a spectrum analyzer for BT measurement.
The RBW and VBW are set to 3MHz. The cable loss has been offset before testing.

3.10.4 Test Setup

L 1o

EUT Power Meter / Spectrum Analyzer
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3.10.5 Test Result

Modulation Type: GFSK (1Mbps) Temperature : 28~29
Test Engineer : CKC Relative Humidity :  47~48%
Frequency Measured Output Power Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)

00 2402 -0.71 30 Pass

39 2441 0.62 30 Pass

78 2480 1.11 30 Pass
GFSK_CHO00
@ RBW 3 MHz Marker 1 [T1 ]

VBW 3 MHz -0.71 dBm

Ref 20 dBm Att 20 dB SWT 500 ms 2.402150000 GHz

20 Offget 19|15 dB

10
B |, -

_0—'_'_'_'- “‘_R

—-10

+-20

+-30

—-40

=50

+-60

=70

-80

Center 2.402 GHz 500 kHz/ Span 5 MHz
Date: 11.APR.2008 20:26:13
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GFSK_CH39

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.62 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.441050000 GHz

20 Offset 19}(5 dB

=
.

[— — | LVL

r-20

3DB

r-40

r-60

=70

-80

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 11.APR.2008 20:30:21
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GFSK_CH78

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 1.11 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.480170000 GHz

20 Offset 19}(5 dB

Lo [ A ]

T
o
S

[ — | LVL

r-20

3DB

r-40

r-60

=70

-80

Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 11.APR.2008 20:30:38
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Modulation Type:  T1t/4-DQPSK (EDR 2Mbps) Temperature : 28~29
Test Engineer : CKC Relative Humidity :  47~48%
Frequency Measured Output Power Max. Limits
Channel Pass/Fail
(MHz) (dBm) (dBm)

00 2402 -0.25 30 Pass
39 2441 1.07 30 Pass
78 2480 1.42 30 Pass

Tt/4-DQPSK_CHO00

% RBW 3 MHz Marker 1 [T1 ]
VBW 3 MHz -0.25 dBm
Ref 20 dBm Att 20 dB SWT 500 ms 2.402090000 GHz
20 Offset 19}(5 dB
+10
= 1
== |, v
_o—'—'_”_”- H
_,—l—'_'_'_'_'- ‘R—
o—"'_'-'_'-—'_’ R
+-10
+-20
+-30
+-40
+-50
+-60
+-70
-80
Center 2.402 GHz 500 kHz/ Span 5 MHz

Date: 11.APR.2008 20:20:57
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TU/4-DQPSK_CH39

®

*RBW 3 MHz
*VBW 3 MHz

Ref 20 dBm *Att 20 dB *SWT 500 ms

Marker 1 [T1 ]
1.07 dBm
2.441000000 GHz

20 Offget 19({5 dB

10

— | LVL

3DB

r-60

-80

Center 2.441 GHz 500 kHz/

Date: 11.APR.2008 20:21:12

Span 5 MHz
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Report No. : FR811107-02

TU/4-DQPSK_CH78

®

*RBW 3 MHz
*VBW 3 MHz

Ref 20 dBm *Att 20 dB *SWT 500 ms

Marker 1 [T1 ]
1.42 dBm
2.480140000 GHz

20 Offget 19({5 dB

10

-
r»—‘

| LVL

3DB

r-60

-80

Center 2.48 GHz 500 kHz/

Date: 11.APR.2008 20:21:27

Span 5 MHz
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Modulation Type: 8-DPSK (EDR 3Mbps) Temperature : 28~29
Test Engineer : CKC Relative Humidity :  47~48%
Frequency Measured Output Power Max. Limits
Channel Pass/Fail
(MHz) (dBm) (dBm)
00 2402 -2.2 30 Pass
39 2441 -0.76 30 Pass
78 2480 -0.17 30 Pass
8-DPSK_CHO00
% RBW 3 MHz Marker 1 [T1 1]
VBW 3 MHz -2.20 dBm
Ref 20 dBm Att 20 dB SWT 500 ms 2.402010000 GHz
20 Offget 19|15 dB
~10
== ), !
_o—'—'_”_'_ R
1| IS ma—
+-20
—-30
+-40
--50
=60
+-70
-80
Center 2.402 GHz 500 kHz/ Span 5 MHz

Date: 11.APR.2008 20:23:56
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8-DPSK_CH39

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.76 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.441060000 GHz

20 Offset 19}(5 dB

Lo [ A ]

— | LVL

r-20

3DB

r-40

r-60

=70

-80

Center 2.441 GHz 500 kHz/ Span 5 MHz

Date: 11.APR.2008 20:24:22

Page Number : 105 of 179



woras FCC [ |IC Test Report Report No. : FR811107-02

8-DPSK_CH78

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.17 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.480140000 GHz

20 Offset 19}(5 dB

Lo [ A ]

P—~—— | LVL

r-20

3DB

r-40

r-60

=70

-80

Center 2.48 GHz 500 kHz/ Span 5 MHz

Date: 11.APR.2008 20:25:01
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3.11 Band Edges Measurement

3.111

3.11.2

3.11.3

3.114

Limit of Band Edges Measurement

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the

desired power.

Measuring Instruments

See list of measuring instruments of this test report.

Test Procedure
The transmitter output was connected to the spectrum analyzer via a low lose cable.
Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including 100
kHz bandwidth from band edge.

The band edges were measured and recorded.

Test Setup

Lo

EUT
Spectrum Analyzer
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3.11.5 Test Result

Modulation Type : 1t/4-DQPSK (EDR 2Mbps) Temperature : 28~29
Channel : 00 Relative Humidity : 47~48%
Test Engineer : CKC
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 49.38 -24.62 74.00 49.28 31.86 3.92 35.68 100 0 Peak
2389.99 36.91 -17.09 54.00 36.81 31.86 3.92 35.68 108 100 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2389.99 46.68 -27.32 74.00 46.58 31.86 3.92 35.68 100 0 Peak
2389.99 33.10 -20.90 54.00 33.00 31.86 3.92 35.68 102 309 Average
Modulation Type : Tt/4-DQPSK (EDR 2Mbps) Temperature : 28~29
Channel : 78 Relative Humidity : 47~48%
Test Engineer : CKC
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

2483.47 61.90 -12.10 74.00 61.57 31.98 4.05 35.70 100 0 Peak
2483.47 50.00 -4.00 54.00 49.67 31.98 4.05 35.70 103 315 Average
ANTENNA POLARITY : VERTICAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark

Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/im)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
2483.47 60.14 -13.86 74.00 59.81 31.98 4.05 35.70 100 0 Peak
2483.47 48.36 -5.64 54.00 48.03 31.98 4.05 35.70 100 264 Average
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Tt/4-DQPSK_CHO00

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -44.18 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.399800000 GHz
20 Offfet 19|5 dB
1o [ A ]
x|
o DI -1.16 dBm
. LVL
l-10
=20 Dz -21.16 dpm
L-30
3DB
—-40

=50
—-60
=70
F1l
-80
Center 2.353 GHz 10 MHz/ Span 100 MHz

Date: 12.APR.2008 00:03:35
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TU/4-DQPSK_CH78

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -46.83 dBm
Ref 20 dBm *Att 20 dB *SWT 500 ms 2.572600000 GHz
20 Jffset 19|5 dB
1o [ 2 |
B | o .
LVL
L-hlo
I Y B —f= B
L3
3DB
a4
1
\qummbMAhhN4F~Akinwud$ﬁvvaNWU¢¢NNVRWNNMMQNMNAnMVWhudhmvumw“¢ykdhﬁkUWJﬁMM
-50
l-60
-70
F1
-80
Center 2.527 GHz 10 MHz/ Span 100 MHz

Date: 12.APR.2008 00:02:58
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3.12 Spurious Emission Measurement

3.12.1 Limit of Spurious Emission Measurement
All harmonics/spurs must be at least 20 dB down from the highest emission level within the

authorized band.

3.12.2 Measuring Instruments

See list of measuring instruments of this test report.

3.12.3 Test Procedure
1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
Set the RBW of spectrum analyzer to 100kHz, VBW > RBW, peak detector.
3. Meausre the peak level of the in-band emission and all spurious emissions from the lowest

frequency generated in the EUT up through the 10th harmonic.

3.12.4 Test Setup

Lo

EUT
Spectrum Analyzer
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Report

No

.. FR811107-02

3.12.5 Test Result

Modulation Type :
Channel :

Test Engineer :

=)
H
]
=

Date:

Tt/4-DQPSK (EDR 2Mbps)
00
CKC

*RBW 100 kHz
*VBW 300 kHz

12 dBm *Att 20 dB SWT 760 ms

Temperature :

Relative Humidity :

Marker 1 [T1
-2.75 dBm
2.406001980 GHz

28~29
47~48%

-0

|--10

--20

D1 -22.[75 dBm

--30

|-40

ﬁ;;athvﬂWLW¢ANVVMJQRA“M~Jhd*AAuhkabVWAAﬁ

—-60

—-70

—-80

Start 10 kHz 299.999 MHz/

*RBW 100 kHz
*VBW 300 kHz
*SWT 6 s

*Att 20 dB

Stop 3 GHz

Marker 1 [T1
-3.42 dBm
2.392000000 GHz

--10

--20

D1 -23.42 dBm

--30

--40

t--50

-60

L-70

Start 1 GHz 2.4 GHz/

17.APR.2008 11:33:29

Stop 25 GHz
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FCC /IC Test Report

Report No

.. FR811107-02

Modulation Type :
Channel :

Test Engineer :

D

Date

: 17.APR.2008

Tt/4-DQPSK (EDR 2Mbps)  Temperature : 28~29

39 Relative Humidity : 47~48%

CKC

*RBW 100 kHz
*VBW 300 kHz
*SWT 760 ms

Marker 1 [T1
-1.74 dBm

12 dBm *Att 20 dB 2.442001860 GHz

|--10

D1 -21.[74 dBm

--30

--40

—-80

Start 10 kHz 299.999 MHz/ Stop 3 GHz

*RBW 100 kHz
*VBW 300 kHz
*SWT 6 s

Marker 1 [T1
-3.95 dBm

12 dBm *Att 20 dB 2.440000000 GHz

D1 -23.[95 dB

—-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

11:15:13
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Modulation Type : TUt/4-DQPSK (EDR 2Mbps)  Temperature : 28~29
Channel : 78 Relative Humidity : 47~48%
Test Engineer : CKC

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -0.92 dBm
Ref 12 dBm *Att 20 dB *SWT 760 ms 2.484001720 GHz
[10—off + — ]
1 [ 2 ]
o
L 10 LVL
=20 T —20.p2 dB
-30
|-40
3DB
-50
AR A AR AN A, A AR MR A g A A A o) WLV EY
--60
t-70
--80
Start 10 kHz 299.999 MHz/ Stop 3 GHz
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -3.89 dBm
Ref 12 dBm *Att 20 dB *SWT 6 s 2.440000000 GHz
—10 ££ T B
Lo—
3
10 LVL

—-20

D1 -23.[89 dBm

—-70

—-80

Start 1 GHz 2.4 GHz/ Stop 25 GHz

Date: 17.APR.2008 11:13:05
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3.13 Power Spectral Density Measurement

3.13.1 Limit of Power Spectral Density Measurement
The peak power spectral density shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.

3.13.2 Measuring Instruments

See list of measuring instruments of this test report.

3.13.3 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set RBW at 3kHz and VBW at 30kHz of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the

spectrum analyzer.

3.13.4 Test Setup

L 1o

EUT
Spectrum Analyzer
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3.13.5 Test Result

Modulation Type: GFSK (1Mbps) Temperature : 28~29
Test Engineer : CKC Relative Humidity :  47~48%
Frequency Power Spectral Density Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
00 2402 -9.88 8 Pass
39 2441 -8.49 8 Pass
78 2480 -8.04 8 Pass
GFSK_CHO00
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.88 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.401991000 GH=z

20 Offset 19(5 dB

SGL

LVL

—-10

/\M"U‘J\[\,JVM !

I Y A A Y
e i

s0 N q ”u\’uww

i '

=70

3DB

—

-80

Center 2.402 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2008 17:13:19
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GFSK_CH39
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.49 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.440991000 GHz

20 Offget 19|15 dB

_10 “
SGL
‘
CLRWR Lo
LVL
1
1

: /\ N’WAJ MMJJ\
N WW

-60

=70

-80

Center 2.441 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2008 17:24:53
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GFSK_CH78
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -8.04 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.479991000 GHz
20 Offget 19|15 dB
10 “
SGL
-
CLRWR Lo
LVL
1
|10 b
rWW, M_I"\ﬂ.
i ] i
| 30 l M FY. Aa -
N\UW‘V W’M
3DB
o\ j\ﬂum
L Im
i
-60
L-70
-80
Center 2.48 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2008 17:35:33
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Modulation Type:  1t/4-DQPSK (EDR 2Mbps) Temperature : 28~29
Test Engineer : CKC Relative Humidity :  47~48%
Frequency Power Spectral Density Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
00 2402 -11.09 8 Pass
39 2441 -9.66 8 Pass
78 2480 -9.12 8 Pass
Tt/4-DQPSK _CHO00
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.09 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.401988000 GHz
20 Offget 1915 dB
10 “
SGL
1 rrly
CLRWR Lo
LVL
1
—-10
L 20 N /. )
| a0 “IWMN’U”“N ’\N\f\j l‘Ar Wﬂ“ W\AVA
sl My, |-
- Uj 'l
-50
=60
+-70
-80
Center 2.402 GHz 150 kHz/ Span 1.5 MHz
Date: 15.APR.2008 17:50:02
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TU/4-DQPSK _CH39

% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.66 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.440988000 GHz
20 Offget 1915 dB
l10 [ 2 |
SGL
el
CLRWR o
B LVL
1]
l-10 b d
th\l‘“ﬁ Tty
+-30 i U
L_ AA
v U‘U
-50 m
=60
=70
-80
Center 2.441 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2008 18:00:04
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TU/4-DQPSK _CH78

% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.12 dBm

Ref 20 dBm *Att 20 dB *SWT 500 s 2.479988000 GHz

20 Offget 19|15 dB

10 IE.

SGL

LVL

=10

[——ran

Pl BT
|

-60

=70

-80

Center 2.48 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2008 18:09:57
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Modulation Type:  8-DPSK (EDR 3Mbps) Temperature : 28~29
Test Engineer : CKC Relative Humidity :  47~48%
Frequency Power Spectral Density Max. Limits :
Channel Pass/Fail
(MHz) (dBm) (dBm)
00 2402 -11.37 8 Pass
39 2441 -9.97 8 Pass
78 2480 -9.31 8 Pass
8-DPSK _CHO00
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.37 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.401991000 GHz

20 Offget 19({5 dB

10 IE'

SGL

LVL

=10

3DB

—-70

-80

Center 2.402 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2008 18:22:34
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8-DPSK _CH39
% *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -9.97 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.440988000 GHz
20 Offget 19|15 dB
10 “
SGL
G -
CLRWR Lo
LVL
1]
| 10 v
N N A
—-20 v
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3.14 Conducted Emission Measurement

3.14.1 Limit of Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio

frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table

Frequency of emission (MHz)

Conducted limit (dBuV)

Quasi-peak Average

0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.14.2 Measuring Instruments

See list of measuring instruments of this test report.

3.14.3 Test Procedures

a. The EUT was placed 0.4 meters away from the conducting wall of the shielding room and
kept at least 0.8 meters from any other metal surface or ground plane.

b. The main power cable of EUT was connect to a line impedance stabilization network (LISN)

which met the requirement of 50 ohm/ 50 microhenry coupling impedance.

c. All the support units were connected to the other LISN.

d. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center, forming a bundle 30 to 40 cm long.

e. Both phase and neutral lead of AC line were measured for maximum conducted interference.

f.  The frequency range from 150 kHz to 30 MHz was scaned with a specified bandwidth 9kHz.

g. The emission level of the EUT must meet the limits above in table, including the quasi-peak

limit and the average limit, and then reported.
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3.14.4 Typical Test Setup of Conducted Emission

Arntensd

F 3
w ) Base Station

a0 cmto the ground plane

| £EFF
LISH (e & F P LISMN
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3.14.5 Test Result

Test Mode : 1 Temperature : 28~29
Phase : Line Relative Humidity : 47~48%
Test Engineer : Andrew Hsiao
- Lewvel {(dBuV} Date: 2005-04-24

\ CISPRICHS/VCCLB

CISPRCHSACCI-B AV

00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site : COD4-HY

Condition : CISPR/CNS/YCCI-B LISN 200704 99041 LINE
EUT : Smart Phone

POWER: 120V/60Hz

Model :FR811107-01

Meme :BT Link + WLAN Link + GPS Ex + Adapier

: + Batteryl + Earphone

IMET
SAMPLE tA
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss HRemark
MH= dBulf dB dBulf dBulf de daB
1 0_.18i15220 52.58 -11.84 6d4.42 52_34 0_10 0.14 QP
2 0_.1815220 31.49% -22.9%3 54.42 31 25 0_10 0.14 fAvrerage
3 0.2429%320 50.69% -11.31 &2.00 50_23 0_10 0.30 QP
4 02429320 30.50 -21.50 52.00 30_10 0._10 0. 30 Avrerage
5 0_3067120 4684 -13.22 60.06 46 24 0_10 050 QP
& 0_3067120 28.40 -21_66 5O0.06 27_80 0_10 0_50 fArerage
T 0.3711650 44.03 -14.44 5% .47 43 26 0_10 0.67 QP
# 0.3711650 26.53 -21.924 48 .47 25_76 0_10 0. 67 Average
9 0_4282480 4275 -14.54 57.25% 41_94 0_10 0.71 Qp
i0 0.4282480 24.93 -22.36 47.29 24_12 0_10 0. 71 Average
11 0.5493430 39.12 -16.88 56.00 38_39 0_10 0.63 QP
12 0.5493430 21.38% -24_ 62 46_00 20_65 0_10 0.63 Arerage
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Test Mode : 1 Temperature : 28~29
Phase : Neutral Relative Humidity : 47~48%
Test Engineer ; Andrew Hsiao
- Lewel {dBuV}) ate: 2003-04-24

\ CISPRICHS VCCI-B

| CISPRICHSNCCI-B AY

00.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHz)

Site : CO04-HY

Condition : CISPR/CNS/VCCI-B LISN 200704 99041 NEUTRAL
EUT : Smart Phone

POWER: 120V/60Hz

Model :FRE11107-01

Meme :BT Link + WLAN Link + GPS Rx + Adapier

: + Baiteryl + Earphone

IMET
SAMPLE tA
Over Limit Bead LISN Cable
Freq Lewvel Limit Line Level Factor Loss Bemark
HMH=z dButf dB dBu¥f dBul dB dB
1 0.1824860 52.78 -11.59 64.37 52.54 0.10 0.14 QP
2 0.1824860 32.0% -22 283 54.37 32185 0.10 0.14 RAverage
3 0.2442230 51.13 -10.82 €1.25 5072 0.10 0.31 QP
4 02442230 31.56 -20.33% 51.35 31.16 0.10 0.31 RAverage
5 0.3067120 46.12 -13.54 e0.06 4552 0.10 0.50 QP
& 0.3067120 28.66 -21.40 50.06 28_06 0.10 0.50 RAverage
T 0.3632820 47.03 -11.62 58.65 46 28 0.10 0.65% QP
% 0_.3633820 30.17 -18%. .48 48 65 29_42 0_10 0.65 RAvrerage
9 0.42%2480 45.51 -11.78 57.29 44 T 0_10 0.1 Qp
i 0.4282480 28 67 -18_62 47.23 27 86 0.10 0.71 fAvrerage
11 0.48e3180 43.82 -12.41 56.23 43.05 0.10 0.67 QP
12 0.4863180 27.232 -1%2.00 46.23 26.46 0.10 0.67 Average
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Test Mode : 2 Temperature : 28~29
Phase : Line Relative Humidity : 47~48%
Test Engineer ; Andrew Hsiao
Lewvel {dBuV} Date: 2008-04-24
0

\ CISPRICHS/VCCIB
I

|
‘ | 4 CISPRCHSVCCI-B AY

. A2 0.5 1 2 5 10 20 30

Frequency {(MHz}

Site : COD4-HY

Condition : CISPR/CNS/VCCLE LISN 200704 99041 LINE
EUT : Smart Phone

POWER: 120V/60Hz

Model :FRS811107-01

Meme :BT Link + WLAN Link + GPS Bx + Adaptor

: + Battery2 + Earphone
IVET
SAMPLE :B
Over Limit Read LISN Cable
Freq Level Limit Line Lewel Factor Loss Bemark
MH= dBulf dB dBulr dBulf dB dB
1 E0.1844300 5%.60 -83.68 &1 28 65 36 0.10 0.14 QP
2 O0.1844300 33.72 -20.56 5428 33 48 0.10 0.14 RAverage
3 0.2455%200 51.65 -10.26 &1.91 51_23 0.10 0.32 QP
4 0_2455%200 31.13 -20_.7% 51.921 30.711 o_10 0.32 Average
5 0_3050%910 49.59% -10.51 &0.10 48_399 010 0o.50 QF
6 0_3050%910 30_28 -19%_82 60.10 29_4% 0o_10 0.50 fverage
7 0.369%2040 47.28 -11.24 58.52 46 52 0.10 0.66 QP
4 0.369%2040 2% .01 -19.51 4852 28_25 0.10 0. 66 RAverage
9 0.4282480 45.78 -11.51 57.29% 44 37 0.10 0.71 QP
10 0. 4282480 27_85 -1%9_44 47.29%9 27.04 010 0. 71 Average
11 0. 4889010 45 12 -11_ 07 56.1% 44 35 010 o_&7 QP
12 0.48%82010 27.14 -19.05 46.12 26 37 0.10 0.67 Rvrerage
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Test Mode : 2 Temperature : 28~29
Phase : Neutral Relative Humidity : 47~48%
Test Engineer ; Andrew Hsiao
Level {dBuV) Date: 2005-04-24
0

\ CISPRICHS/NVCCI-B

| 2 CISPRCHS/VLCCI-B AV

. A2 0.5 1 2 5 10 20 30

Frequency {(MHz}

Site : COD4-HY

Condition : CISPR/CNS/VCCLE LISN 200704 99041 NEUTRAL
EUT : Smart Phone

POWER: 120V/60Hz

Model :FRS11107-01

Memo :BT Link + WLAN Link + GPS Rx + Adaptor

:+ Battery2 + Earphone
IVET
SAMPLE :B
Over Limit Read LISN Cable
Freq Level Limit Line Lewel Factor Loss Remark
MH= dBulf dB dBulr dBul dB dB
1 01815220 54_30 -10.12 &4.42 54 06 0.10 0.14 QP
2 D0_1815220 34.48 -19.94 54.42 34 24 0.10 0.14 fiverage
3 0_2429320 51.44 -10_56 &2.00 51._04 0.10 0.30 QP
4 0_2429%9320 33_.52 -18_48 52_00 33._12 0.10 030 fverage
5 0_3067120 42.73 -10.33 &0.06 49 13 0.10 0.50 QP
6 O0_3067120 31.82 -18.24 50.06 31.22 0.10 0.50 Average
T 0.3633820 47.03 -11.62 58.65 46.2%8 0.10 0.65 QP
8 0_3633820 30.95 -17.70 48.6% 30.20 0.10 0.65 Average
9 0_.4282480 46_81 -10.48 57.29 46_00 0.10 0.71 QP
10 O0.4282480 320_81 -16_48 47_29 30_00 o.10 0.71 fiverage
i1 0.4%63180 45_35 -10_88 56.23 44 5% 0.10 0.7 QP
12 0.4%63180 29.33% -16.84 46.23 28_62 0.10 0. 67 fAverage
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Test Mode : 3

Phase : Line
Test Engineer ; Andrew Hsiao

Lewvel (dBuV)
a0

Temperature : 28~29

Relative Humidity : 47~48%

Date: 2005-06-25

CISPRICHS WCCI-B

I/

CISPRCHSNVCCI-B AV

% g

L 0.150.2 0.5 1 2 5 10 20 30
Frequency {MHz)
Site : CO04-HY
Condition : CISPR/CNS/VCCLB LIS 2008 0416 99041 LINE
EUT : Smart Phone
POWER: 120Vac/60Hz
Aodel :FRE11107-02
Memo : BT Link+WLAN Link+GPS Rx+Adaptor
: +Battery3+Earphone
INMET : 00440145066646201
SAMPLE :B
Owver Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Losz BRemark
MH= dBull dB dBulf dBulf dB dB
1 0.1824860 43.42 -20.95 64.37 43 31 o039 0.0z QP
2 D0._1824860 3I1.42 -22.95 5437 31.31 .09 0.02 Arerage
3 E0._2986930 35._46 -14 82 HO.2E8 35_32 .10 0._04 Arerage
4 0_2986930 38.89% -21.3% s0.28 38_75 0n._10 0_04 OQF
5 @0._4813590 33.08 -13.24 46.32 32.93 010 0._05 Rrerage
& E0.4813590 36.47 -12.85% 56.32 36.32 .10 0.05 QP
7T 0.6612710 34_20 -21_8%0 56.00 34.05 o_11 0.04 QP
& E0.6612710 30.5% -15.41 46.00 30.44 o_11 0.04 Average
aE 2100 29.89% -16.11 4&6.00 29572 .13 0.04 Arerage
i0 2100 33.42 -22.5% 5H6_00 33.25 .13 o.04 QF
11 @ F.360 27.79 -18.21 46.00 2757 n.16 0_06& Rrerage
12 3360 31.45 -24.55 H6. 00 31_23 .16 0_0& OQF
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Test Mode :

Phase :

Test Engineer :

Lewvel (dBuV)
80

3

Neutral

Andrew Hsiao

Temperature : 28~29

Relative Humidity : 47~48%

Date: 2003-06-25

\
x\\ﬂ\k

CISPRICHS/VCCI-B

CISPR.CHSACCI-B AV

0

" 0.150.2 .5 1 2 5 10 20 30
Frequency (MHz)
Site : CO04-HY
Condition : CISPR/CNS/ACCL-B LIS 2008 0416 99041 NEUTRAL
EUT : Smart Phone
POWER: 120Vac/60Hz
AModel :FR811107-02
Memo :BT Link+WLAN Link+GPS Rx+Adaptor
: +Battery3+Earphone
IRET : 004401 45066646201
SARMPLE
Over Limit Read LISN Cable
Freq Lewrel Limit Line Lewvel Factor Loss Remark
MH= dBulr daB dBulf dBulf dB dB
1201777150 44.13 -20.4¢ 64.5% 4403 o.08 0.0z Qp
2 01777150 29.61 -24.%9% 5452 2%.51 o.08 0.02 RAverage
3 0.239%21010 35.96 -26.17 e2.13 35.85 o.08 0.03 QP
4 0.23921010 20.26 -31.17 b52.13 20.856 .08 0.03 Average
5 0.2986930 323.11 -27.17 &0.2% 32_9%8 o039 0.04 QP
€ 0_2986930 23.30 -26.9% 50.2%8 2317 .03 0.04 Avrerage
T 04192670 28.12 -29.34 57.4¢ 2797 o039 0.0 QP
g 0.4192670 18.53 -28.933 47.4¢ 18 38 .03 0.06 RAverage
9 0.6612710 25.52 -20.4% 66.00 25 38 0.10 0.04 QP
i0 0. 6612710 18_.31 -27_62 4600 1817 o.10 0_.04 Avrerage
11 1.500 16.63 -29.37 46.00 16 438 012 0.03 Avrerage
12 1.500 21.89 -34.11 66.00 21_ 74 .12 0.03 QP
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